bolzcr o

highway 60 east
mountain lake. ma. 56159
) ~ oehepe B0, €8y 5155

_—
OPERATORS & SERVICE MANUAL For
VACUUM MODELS 1500 THROUGH 4800



This is the safety alert symbol, it is
A used to alert the operator to an

instruction concerning the personal
safety and risk factor of this equipment.
Always observe and heed these very important

- Instructions to promote a safe operation with
good preventive maintenance habits.

This new BALZER product is designed and
manufactured to give years of very
dependable service when used for the
purpose for which it is intended, and when
properly maintained.

NEVER -OPERATE THIS EQUIPMENT UNTIL
USER FULLY UNDERSTANDS THE COMPLETE
CONTENTS OF THIS MANUAL. FOR OWNERS
WHO DO NOT OPERATE THIS EQUIPMENT,
IT IS THE OWNER'S RESPONSIBILITY THAT
THE USER IS PROPERLY INSTRUCTED AND
IS FULLY AWARE OF THIS MANUAL'S
CONTENTS.

This is important in the safe handling of this
equipment and promoting an efficient
operation. If there are any questions about
areas in this manual, it is important to contact
your dealer for ciarification.

To the Purchaser

This machine is warranted as stated on the
rear outside cover. A registration card is to be
filled in by your dealer with your name and
address, and promptly returned to the factory.
The card provides a ready reference to help
you in securing warranty and in answering

questions that you may have at some later
date.

Operating instructions and parts book are
shipped with this machine. If parts of this
book are missing or become unreadable,
contact your dealer for a new set,

The serial number and identification tag is
located on the front of the right tank saddle.
Please refer to these numbers when parts or
warranty communication is necessary. '

PLEASE FILL IN THE FOLLOWING INFORMATION FOR YOUR RECORDS

DATE OF PURCHASE

OWNER'S NAME

DEALER'S NAME

SERIAL NO./IDENTIFICATION NO.

3-93

00 0 20 R e el et b o

Y

G

¥
v

-
A

k

-

¥

|

A
-

{

¥
-’

PR AL LIS A LTS




WA s s e W 's e o=

U

W Ay W MY WF W WY WP Wy

wr

- W W E W e e e e

» w e W B e AT

WF W WY W AP AR AP W P W W W WG R T B B W W

Safety—

10.
11.

12.

13.

14.

. When agitating a pit always be sure there is

adequate ventilation in the confinement area.

. Never enter a pit unless it is absolutely

necessary. |f a unit must be entered, fake
proper safety precautions. These include
someone at the site, outside the unit and
proper life support system. Contact your
BALZER dealer for more information before you
enter a tank.

. Avoid excessive road speed.

Never operate this unit until user is familiar with
all controls, and has read and understands
operators manual.

Read and follow the instructions on ail decals.

Never lubricate, adjust or repair unit while it is
in operation. Power unit engine must be shut
off and all movement stepped.

Never operate this unit with any guards or
shields not in place. Replace any missing or
damaged ones.

Keep hands and feet away from ali moving
parts.

. Never wear loose clothing while working around

moving parts.
Never leave unit running unattended.

Before loading make sure that the unit does
not have any foreign objects or material in it
that can cause equipment damage or personal
injury.

Never allow anyone to ride on the unit at
anytime.

Be sure the rear of the unit has a clean SMV
embiem properly displayed if towing less than
25 MPH on any public roadway. At night
proper warning and running lights are
necessary as required by state laws.

Always use a safety chain between the towing
vehicle and tank on public roadways.

16.

17.

i8.

i9.

OBSERVE AND FOLLOW ALL SAFETY PROCEDURES TO
PREVENT INJURY OR DAMAGE TO THE MACHINE

15.

Hydraulic fluid pressure can be very dangerous
and can cause serious personal injury and
death. Be sure to relieve all pressure before
disconnecting hydraulic lines.

Hydraulic fluid escaping from a very small hole
can be almost invisible. Use a piece of
cardboard or wood, not your hands, to search
for leaks.

If injured by escaping hydraulic fluid, seek
medical attention immediately. Serious infection
or reaction may develop.

Never assume that everybody is as safety
conscious as you are.

Always use a hitch pin that has a safety clip
pin.

3-93



Operation =

I IR BN e -.;.4}

l -

LOADING UNLOADING ~
Connect Suction Hose from manure pit to e
tank intake port and open intake valve. SURFACE BROADCAST o
Suction hose should be resting on bottom of . . »
manure pit. Start P.T.0. with pump selector lever in ~
Pressure Position, open unloading valve. Area ~

Move pump Vacuum/Pressure Selector and density of coverage will depend upon q
handle to Vacuum position. * Start tractor pressure in the tank, ground speed, rubber e
P.T.O., pump will operate at maximum orifice shape and opening size, and material X
efficiency at 75% of rated tractor P.T.O. speed. consistency. Refer to sketch for suggested o
procedure for cutting rubber orifice. o

During operation check sight glass on oiler O
to be sure pump vanes are being oiled. Use Pressure in tank must not exceed 14 P.S.. .y
needle valve knob to adjust oil drip rate to 40 Never attempt to open tank while pressure ~
drops per minute, exists in tank. ~
When pump begins to labor, the tank has v
filled. Shut intake valve and shut off tractor ) ¥
P.T.O. Move pump selector lever between : b
Vacuum and Pressure positions, this will , o _]
equalize the pressure inside tank to o |
atmospheric pressure. Disconnect suction hose S
from tank inlet. Move pump selector lever to N ]
pressure position‘ before getting on tractor. k “: |
A A LIGHT =

A SERIELIEGEY orowees AVTTN SHEL,
REQUIRED . - C HEAVY S

TANK IS LOADED N

%

{

Sharp turns cause excessive tire sidewall -
buckle, reducing tire life, and adds to control .
difficulty of the tractor.

Excessive speed is very dangerous when ®
the tank is loaded. Remember that in many
cases the tank will weigh more than the :
tractor pulling it. The brake system will help
with some control problems, but not in all
cases.

/'\/‘;\J

AALLL

3-93 ' ' 3




FA e n e e eeees el Y OOV OVVVOVUVIVIVIVLOOOGLLROOROBIBLBYS

Operation-

METHOD OF OPERATION

To load the tank the air pump removes
some of the air from the inside of the tank
creating a pressure differential between the
atmospheric pressure outside and the area
inside the tank. When the end of the suction
hose is immersed into the liquid in the pit
and the loading valve is opened, the higher
atmospheric pressure ouiside the tank pushes
the material into the tank. The loading time
will depend on the capacity of the pump, the
weight of the material, the height the material
must be lited and size of the suction hose.

To unload, the air pump moves air into the
tank pressurizing it so the material is forced
out.

Since the pump is designed to move only
air, Balzer Mfg. has designed two means of
protecting the pump from material entering it.
Both are automatic but must be checked for
proper operation each time unit is used.

The Primary Shut-Off is located in the portal
located on the top of the tank. The Moisture
Trap, the secondary shutoff, is located on the
front of the tank. Both valves function on the
ball and seat principal, where the fluid raises
a ball against a rubber valve seat. The
Moisture Trap also has the function of
removing any airborne foam or particles.

The tank and pump are protected by an
adjustable relief valve. The pressure is
controlled by loosening the lock nut and
turning the valve body in to increase, out to
decrease, the system pressure. The system
does not have to exceed 10 P.S.l. pressure
for maximum operation.

3-93 4

bF

i

PRE-OPERATION CHECKS

Inspect moisture trap ball and valve seat to
make sure they are ciean and that the ball
moves freely.

Check all boits and hardware to be sure
they are tight and torqued properly. Refer to
chart.

Check the air pressure in the tires and
adjust pressure is necessary to proper
inflation.

Move the front Load Level indicator arrow
from empty to full level to see that it moves
freely. ’

Operate all valves on pump and tank for
proper operation.

Remove dipstick on top of pump and fill
reservoir with oil, SAE 20WT or Lighter in
winter, SAE 30WT in summer.

On 540 RPM Pumps, check gear housing
oil level on the side of the housing. Fill with
SAE 90WT gear lube if required. The front
bearing on 1000 RPM pumps should be
greased every 100 hrs. Use caution when
greasing bearing not to over-grease, as this
can damage seals. Before connecting P.T.O.
to the tractor, rotate pump input shaft by hand
1o be sure pump rotates freely.

Do not use a steel faced hammer to assist
sliding P.T.O. shaft onto tractors splines.
Damage to joints and bearings could resuit.

If the unit has injectors, check the hoses
and tubes for plugs and breaks in them. If the
shipping and storage rods are in palce, they
must be removed.

Use a jack or a hoist to remove the
shipping and storage rods because the tool
bar may drop when the rods are removed,
causing damage or personal injury.



Storage-

Flush the inside of the tank or fill tank with
water, agitate and discharge.

Before disconnecting PTO, run pump slowly
with selector valve in vacuum position.
Remove plug in vacuum line between moisture
trap and pump slowiy pour about a pint of
diesel fuel into pump. Shut off PTO and pour
another 2 cups of fuel into pump. This
procedure will clean and lubricate the inside
of the pump.

Open all valves to prevent them from
corroding tight. Put a biock under jack and
raise front of tank allowing it to drain to the
back of tank.

Drain moisture from moisture trap, remove
and drain surface broadcaster or injector
manifold.

Retouch paint as required, store out of the
elements if possible. Suction hose should be
stored out of direct sunlight.

A To prevent a sudden lowering of
injectors, causing possible personal
injury or equipment damage, injectors must be
stored with transport brackets in place, OR in
lowered position.

3-93

E T BT RS N TN T30 TR R ATy

i

v

2

=

LA

1

¥rEENBLELCONOCOOEO QR

__ A L b i R,

V.
s



- Liquid Spreader
For most efficient operation, operate tractor PTO at 75% of rated speed when:
Agitating
Filling
Operating with spreading attachment

For most efficient field operation with injection attachment, operate tractor PTO up to, but not
exceeding rated speed. '

DO NOT:

1. Operate this unit until user is familiar with all controls, and has read and
understands operator's manual.

2. Operate pump without oil.

3. Exceed 15 PSI in tank,

4. Tow unit at excessive speeds.

_Tire Inflation Pressure
TIRE SIZE MODEL 1500 2250 3350 200 48

0
12.51x16.1 40
16.5Lx16.1 30 36
19lx16.1 28 34 :
21,51x16.1 24 28 32
48x25x20 20 20 22 28
48x31x20 18 18 20 25 32
66x43x25 ; 12 18 23
23.1x26 ' 20 25 32
28Lx26 18 23 26
Airplane 50 55 60 65
Used Truck 55 65 70 75

17207

IMPORTANT

TIGHTEN WHEEL BOLTS 540 RPM 14"
AFTER EACH DAY'S USE " |
FOR THE FIRST 5 DAYS 1000 RPM 16

TRACTOR TIRE

O
A DANGER [,
7 X DRAWBAR
TANK MAY CONTAIN TOXIC AND, OR 15" i -
EXPLOSIVE GASES —BEFORE ENTERING, | GROUND
THOROUGHLY FLUSH TANK WITH WATER
AND VENTILATE GONTINUALLY WHILE INSIDE SUGGESTED DRAWBAR ADJUSTMENT

3-93 6

v oW A e A AR AR e sadedaAalYR ROV IUOUVUVOOIVIIUVVOOU VUV ETOILIGOLOLLVOIOVLED S




Operation
INJECTION ADJUSTMENT

There are two things that must be checked and/
or adjusted before injectors are put into the ground
for the first time. They are injection depth and
sweep ground engagement angie.

To set the depth, lower the injector tool bar on
a firm surface making sure the hydraulic cylinders
are fuily extended. Next loosen the 14" clamps
hoiding the gauge wheel! tubes and adjust so the
bottom of the tire has 2 inches less distance to
the ground than the desired injection depth (i.e. 4
inches clearance between tire bottom and ground
equals approximately 6 inches injection depth.)

To check ground engagement angle (sweeps
only} with injectors down and cylinders fully
extended, sweep bottoms should be parailel with
the ground. If the heel, back of sweep, is
contacting ground, remove cylinder clevis pin and
turn cylinder clevis clockwise, shortening the
distance between cylinder clevis and butt end pins,
one or two turns. If the point of the sweep is
making ground contact, lengthen the distance
between pins.

STORAGE

Flush the inside of the tank or fill tank with
water, agitate and discharge.

Before disconnecting P.T.O., run pump slowly
with selector valve in vacuum position. Remove
vacuum line between moisture trap and pump,
slowly pour about a pint of diesel fuel into pump.
Shut off P.T.O. and pour another 2 cups of fuel
into pump. This procedure will clean and lubricate
the inside of the pump.

Fill all oil reservoirs and grease all fittings.

Open, and block open, all vaives to prevent
them from corroding tight. Put a block under jack
and raise front tank allowing it to drain to.the back
of tank.

Drain moisture from moisture trap, remove and
drain surface broadcaster or injector manifold.

Retouch paint as required, store out of elements
if possible. Suction hose should be stored out of
direct sunlight.

To prevent a sudden lowering of injectors,
causing possible personal injury or equipment
damage, injectors must be stored with transport
brackets in place, or in lowered position.

LUBRICATION mﬂ

Be sure grease fittings function. If damaged or
broken fittings exist, replace them with standard
farm hardware store fittings. Use lithium base #2
multi-purpose grease for all fittings.

Wipe all fittings prior to greasing and remove
excess grease after greasing.

Never attempt to lubricate any plece of

A machinery with it operating. Always shut off
tractor and remove ignition key.

Grease P.T.0. shaft joints every 10 hours of
operation, slide shaft and take halves apart, clean
and regrease every 20 hours. Load level indicator
bushing every 10 hours. Trailer bushings every 10
hours,

50 Hours
or
/ Yearly

10 Hours
Zerk Location, 1500 N -
Note
Zerks Are Located
By « 8 Places
50 Hours

e Yec;rrly
CQ[QD _

e

_’;*—“’——_______ -———|—==—10 Hours
‘A?—"‘—:-__.
Zerk Location, 2250 CSCb
Note
Zerks Are lLocated
By « 10 Places 50 Hours
or
Yearly

10 Hours

Zerk Location, 3350 through 4800

Note
Zerks Are Located
By « 10 Places 3-93

PAT. AT AP 4 4r 4P W
R T P

EL L RTINS
Lo N s N

1

S

by



PSS CUUCOORARLACTOULVBVVVUUVOUDOVUVVIVUUBOOLIBLLLGHLIGGOOLLGL DS

B

PUMP OPERATING INSTRUCTIONS
FOR AIR COOLED PUMPS

. Check oil reservoir daily and fill as required.

When pump is in operation check oiler to insure flow of oil to pump.

Do not operate pump faster than recommended RPM.

. To operate suction valve on top of pump, move handle m the appropriate direction for either
vacuum or pressure, center it for neutral.

We recommend periodic cleaning of your pump. To do this remove suction line from pump,
move suction valve to neutral, run pump at an idle, pour into pump intake one pint of diesel
fuel, allow pump to run a short time, move suction valve to vacuum and blow out diesel fuel
and dirt. Move suction valve to neutral and pour in a pint of oil. Allow the pump to run a
short time before reassembling.

We recommend checking vane wear every twelve months. A new vane is nearly flush with the
rotor. Measure the wear and if is over 1/4" we recommend replacing vanes. It's good to
always keep a spare set of vanes on hand for emergencies.

M_mm_“wpqduuqm—wwpmdhnmm-wwﬁmw~ﬂhﬂﬂwﬁﬁﬂ

TROUBLE SHOOTING

PUMP OVERHEATS NO OIL IN PUMP

Ol ADJUSTMENT SET TO LEAN
RPM TOO FAST
PROLONGED OPERATION

TOO MUCH OIL USE OIL ADJUSTMENT SET TO RICH

OIL SEALS DEFECTIVE
CRACKED PUMP BODY

PUMP DOESN'T TURN BROKEN VANE

FROZEN
PUMP END PLATE BOLTS TOO TIGHT
FAULTY PTO OR DRIVE SET UP

NO VACUUM OR PRESSURE IN TANK SUCTION VALVE IN NEUTRAL

DEFECTIVE SEAL OR VANES
PUMP NOT DRIVEN FAST ENOUGH
CHECK VALVE OR SUCTION LINE
CLOGGED

LEAK IN TANK OR FITTINGS

3-93 8




MEC SERIES PUMP :

Pump body and rotor are constructed of cast iron with free sliding vanes made of special non- ‘
metallic, heat resistant material. Because vanes are non-metallic, flammable fluids may be handled ‘
without danger. Vanes wear evenly because tips always remain in contact with the wall surface.

For maximum life and proper performance we recommend the uée of our compatible )
components: portal #801 and moisture trap #901. '
INSTALLATION AND MAINTENANCE X

INSTALLATION .
)

1. Check pump rotation. See DETERMINING THE ROTATION OF PUMP. N
2. Pump should always be mounted in a level, horizontal position on a firm, flat surface. *
.

3. Grade 5 bolts should be used in installation. It is important to use flat washers and lock .
washers. .
4. We recommend the use of oil resistant hose on both the inlet and outlet sides of the pump. If *
using direct drive system, always use a flexible coupling. We recommend the use of Woods -
Sure Flex Couplers. i

L

5. If a muffler is used on discharge side of pump, inlet and outlet of muffler must be at least >
equal to inside diameter of pump outlet. .
6. LUBRICATION PROCEDURE FOR ALL VACUUM PUMPS ON START UP =
This procedure must be followed prior to the operation of a new vacuum pump: e
=

A. Install dripper on top of pump and connect rubber lines.* -

B. Remove dipstick and fill oil reservoir with recommended motor oil ~ SAE 20 wt in winter =
and SAE 30 wt. in summer. ' =

-

C. With 540 RPM pumps - fill gear housing to level of clear plastic sight plug on the side of -
the housing with SAE 90 Gear oil. -

D. Remove plastic cap on air inlet and pour 2 oz. motor oil into pump. Start pump slowly and \:‘,‘
with valve in suction position pour 2 oz. motor oil into air inlet. <

1

E. At this point oil should be visible in the dripper. Adjust dripper flow to 1 drop every 2 %
seconds. <

*Dripper will be shipped loose or taped to the bottom of the change over valve handle.

-9 3-93

veOe0000RQ00 00




]
L
2
2
-]
2
k-
®
®
-
2
.9.
L
>
2
2
2
2
2
2
2
2
2
2
2
2
-~
2
2
2
b
-~
=
=
-
o
@
?
@
)
o
-
L)
o
9
@
2
]
)
)
@
2
®
n

MAINTENANCE

1. Lubrication rate is adjustable at dripper and should be checked on regular basis. Oil should
be supplied to pump at a rate of 1 drop every 2 seconds.

2. Average usage of oil is approximately 1-2 gts. per 40 hrs. depending on operation.
3. Qil should be changed every 2000 hours in gear housing.

4. Front bearing should be greased approximately every 4 months. Use caution when greasing
bearing not to over-grease as this can cause damage to seals.

5. Normal vane life is approximately 2000 hours; however, this will vary greatly with temperature,
material being pumped and proper maintenance. Occasionally liquid and dirt may enter the
pump causing vanes to stick in the rotor slots along with excessive vane and housing wear.
When this occurs you must clean the inside of the pump in the following manner:

A. Remove air inlet hose or pressure relief valve.
B. Run pump at an idie with the change over valve in neutral.

C. Pour 1 pint of diesel fuel into pump through the air inlet or fitting. Allow pump to run for
30 seconds then turn the change over valve to vacuum.

D. Repeat steps B, and C, several times and then pour 2 oz. oil into the pump and
reassemble.

E. Stop pump and turn slowly by hand while listening for vanes dropping. All vanes should
move freely in the rotor slot.

It is good practice to clean your pump on a regular basis as this will normally increase the life of
your pump greatly.

6. Vane wear should be checked every 12 months. A new vane will be flush with the outside
diameter of the rotor. When vane wear exceeds %" the vanes should be replaced. It is a
good idea to have an extra set of vanes, seals and gaskets on hand at all times.

Legac
- DETERMINING THE RO ZA I’ OFI,I:AI‘J}VI “3 fféf}hj
!
lAs one faces the drive end of the pumﬂ M #8 ouden Cobﬂf‘&

a) For ﬁOOO!RPM pumps with the o:ter on the -éght side, the pump shatft turns cl?_ckmse
1N
b) For gear driven pumps (540 RPM) with the oiler on the right side, the.é shatft turns
counter clockwise. Toanius 74 ¢ pemMp C ach wisk

c) If you must change the rotation of your pump contact the factory before attempting for
instruction.

3-93 10




Mec/P Pump Rebuild Instructions
***Please Read Thoroughly Prior To Start Of Rebuild***

1. From the non drive end of the pump, remove 3 bolts, oil pump &
drive tab.

2. Remove the six bolts from the rear end plate. Attach flange puller part
# T-1001 or other suitable puller and remove the rear end piate.
Remove vanes from pump.

3. Place a piece of wood under the rotor to cushion drop. Remove the
six bolts from the front end plate. Remove the motor and end plate
from the pump. Note how many gaskets are on the end plates and
use the same number when reassembling. Mark front end of pump
housing to insure proper reassembly,

L R I R T

l"';, I!‘.

A

4. Remove bolts from the front bearing cover. Attach flange puller T-1001
and remove front end plate and bearing cover. Note which end plate
is front and rear as they are different in pumps - 5000 - 6500 - 8000.

U I S

5. From the top of the pump remove the change over handie, cover platé
& valve plug. Remove and replace seal part # 40. .

6. Remove the eight bolts attaching the four-way valve assembly to the
pump housing. Note which side the dripper is as the assembly must
be mounted in the same position. Remove assembly.

11 3-93

e
e

e

|
©]
o
ol
¢
<
]




7. Thoroughly clean all parts in mineral spirits or other suitable cleaner,

8. Inspect housing and renew as necessary. The bore of the pump can
be honed or rebored as necessary to a maximum over size of .060
inches. Replace bearings and seals in the end plates. Make sure
bearings have adequate grease before installation. Check position of
old seals prior to removal. Insure new seals are installed in the same
way.

9. Turn the pump housing upside down on a bench - coat the bore with
oil. Slide the rotor into pump housing with a gasket. Insure input shaft
-is protruding from front of pump. Using bearing driver part # T1003 or
suitable substitute. Drive front end plate on. Fasten the end plate to
the housing.

10. Coat vanes with oil and slide into the vane slots. Make certain the
vanes slide freely in the rotor slots. Select proper number of gaskets
and install rear end plate on the rotor with the bearing driver # T1003.
Bolt end plate to housing.

11. Check assembly by turning input shaft by hand. It should turn freely. If
it doesn’'t — seat bearings using bearing driver # T1003. The hammer
should bounce back with a solid feel when bearings are seated.

12. 5000 — 6500 — 8000 model pumps only. Replace seal in bearing
cover. Place outboard bearing on input shaft. Slide bearing cover on
shaft and drive on with bearing driver # T1003. Reinstall 3 bolts. Turn
input shaft by hand to check if pump is turning freely.

3-93 12

»
s
-
-
-
-
s
)
e
o
o
o
9 R
)
s
-
9
2
9
2
2
2
2
2
»
2
2
2
2
2
2
2
2
?
2
?
3
?
?
@
9
®
@
@
*
]
9
)
3
3
)
3
2
y
| 3




13. Turn pump right side up. Instail gasket and four-wa
Coat the gasket with a hardening type
gasket that requires a sealer). Make ce
proper side.

y valve housing.
gasket sealer (this is the only
rtain the dripper is on the

14. Install four-way valve plug, spring, cover and handle.

15. Install oil pump drive tab in end of rotor. Align oil pump drive gear
and tab and install oil pump. Reconnect oil lines and dripper. Turn
pump by hand and pour 2 oz. of oil into

the intake. Turn for several
revolutions to insure internal lubrication. The pump is now ready to
use.




-
2
L]
)
2
2
2
2
>
-
2
)
5.
o
®
=]
P
=]
-
=]
@
=
=]
=]
e
=]
=)
b
b=
=
-]
o
-
»
=)
-
= ]
@
@

-
]
]
o
.
@
-
-
o
-
-
»
-
¢
o
»

Safety '

Safety Signs

WHY safety signs are important.

Safety signs or decals provide very
important information and instructions designed
to promote personal safety. They are designed
to alert you to dangers and hazards that can
be present during operation of this equipment.
However, safety sign instruction does no good
if it is not read, understood and followed.

WHEN safety signs must be replaced.

Safety signs or decals must be kept clean
and readable. If they become unreadable for
any reason they must be replaced with an
identical replacement decal. Safety decals
must also be replaced if parts are repaired or
replaced with new parts that do not already
include the necessary safety decals.

383

14

b

{

HOW to apply safety sign decals.

Surface preparation is very important for
safety decals to properly adhere. Grease, oil,
and dirt must be removed and the surface
must be smooth and dry.

Most decals have a split backing which is
meant to be removed from the split outward.

1. Position the decal in the proper location
and hold firmly over the largest portion of
backing.

2. With one hand holding decal in position,
the free hand can carefully roll the loose
end over and peel backing outward. When
the backing is removed as described and
shown in fig. (1), with even and gradual
pull, the decal will roll onto the surface
smooth and wrinkle free.

3. With the smallest portion of decal attached,
the same procedure can be applied to the
other half.

4. After the decal is attached in place, use a
cloth or soft paper towel to burnish decal
onto surface. Work gently from the middle
outwards to avoid creating any wrinkles.

@@@@

f 2 J L4

Fig. (1)
WHERE to obtain replacements.

Order replacement decals by part number
through your nearest dealer. Part numbers are
printed on most decals, later in this section
and in the parts section of this manual.




, e AR LI L B tHRP RS TP Rt Bt S S S F P L TS T PO ORI P SOUURS FURPL PO YU SRR
St e A L U URR L LI LI VIt BRIt MRt ar Ay 4F AP A A A TR I IR I~

PUMP 2 PORT 540 RPM




POV ALAOVVVAVLRL DR IPLRV00000000000U00VVVCVVVYIGVOVVOOLLBBOOLLBLBY

ITEM | QTY 5000 6500 8000 DESCRIPTION
1 1 16671-AM27 Seal
2 1 16668-AM12 Bearing
3 4 16715-AM18 Seal
4 1 16728-AM29 Cover
5 1 16727-AM28 Gasket
6 6 3021-AM34 Bolt mBx25
7 8 3061-AM35 Washer m8
8 1 16692 166395 16698 Rotor  AMS5/D AMECS/D AMES/D
9 7 16704 16705 16706 Vana AM7 AMEC7 AME7
10 1 16677 16678 16679 Cylinder  AM1 AMECA AME1
11 1 16683-AM3 Cover
12 2 16685-AM4 Gasket
13 12 3034-AM16 Bolt m10x30
14 12 3062-AM17 Washer m10
15 1 16713-RIF17 Qil Pump Kit
16 1 16666-AM13 Gasket
17 3 3009-RIF9 Bolt méx20
18 3 3059-RIF10 Washer mb6
19 1 16674-AM48 Bearing
20 1 16749-AM41 Non-Return Ball
21 1 16745-AM38N Valve Housing
22 1 16987-AM3ON Gasket
23 8 3021-AM34 Bolt mBx25
24 8 3061-AM35 Washer m8
25 1 16761-AM47N Valve Plug
26 1 - 16753-AM42N Gasket
27 1 16756-AM45 Spring
28 1 16737-AM31N Vaive Cover
28 2 3034-AM16 Boit m10x30
30 2 3062-AM17 Washer mio
3 1 16747-AM40 Seal
32 1 16721-AM22N Handle
33 1 3061-AM35 Washer m8
34 1 3020-AM11 Bolt mgx20
35 1 16754-RIF12 Dripper
36 1 16757-RIF18 Qil Line (3 ft)
37 1 16708-RIF13 Fitting
33 1 16712-AM10 Dipstick
39 1 16723-AM23 Drain_Plug
40 1 16725-AM24 Washer
41 1 16681-AM2 Gear Housing
42 1 16658-AM25 Bearing
43 1 16653 16654 Input Shaft & Gear  AM26 AMEC26
44 1 16731-AM30 Plug - Qil Level
45 1 16659 16661 Locknut AM32 AMEC32
46 1 16738 16740 Gear AM38 AMEC38
47 9 16674-AM48 Bearing
48 1 16717-AM21 Plug — Ol Fill
49 1 16701-AM6 Key
50 3 16707-RIF11 Fitting 90-
51 1 15697 Shield
52 1 6951 Elbow 90- AMS7
53 1 6932 Flange AMS9
54 1 6933 O-Ring Gasket AM37N
55 2 3062 Washer m10 AM17
56 2 3037 Bolt m10x45 AM16
57 1 18568 Washer
58 4 175988 Hose Clamps
PUMP 2 PORT 540 RPM
393 16




- F 0 _ " L B P K 3 g Y i p R p B ,.. ] N, 9 : 9 q . \
aliiasias i o il s risiagl aubtaUREA BRSSP N TR FEIDILADF DD LD DY YLD PIDVDVVOOI

PUMP 2 PORT 1000 RPM




)
@
3
>
2
2
3
P
D
>
@
-
2
D
D
2
P
-]
2
= |
2
9
|
-
-
=
<
o>
]
@
@
@
-
=
-
-
-
@
®
o9
o
9
@
EJ
o
)
o
@
)
)
o
@
v
"
"3

ITEM | QTY 5000 6500 _ 8000 DESCRIPTION
1 i 15668-AM76 Seal
2 i 16674-AM48 Bearing
3 4 16715-AM18 Seal
4 1 16686-AM3/P Cover
5 1 16685-AM4 Gasket
6 6 3034-AM16 Bolt m10x30
7 6 ) 3062-AM17 Washer m10
8 1 16691 16694 16697 Rotor AM5/D AMECS/D AMES/D
2] 7 16704 16705 16706 Vane AM7 AMEC7 AME7
10 1 16677 16678 16679 Cylinder AM1 AMECAH AME1
11 1 16683-AM3 Cover
12 2 16685-AM4 Gasket
13 6 3034-AM16 Bolt m10x30
14 6 3062-AM17 Washer mi0Q
15 1 16713-RIF17 Qil fPump Kit
16 2 16666-AM13 (Gasket
17 3 3009-RIF9 Bolt
18 3 3059-RiIF10 Washer
19 1 16674-AM48 Bearing
20 1 16749-AM41 Non-Return Balil
21 1 16745-AM38N Valve Housing
22 1 16987-AM39N Gasket
23 8 3021-AM34 Bolt m8x25
24 8 3061-AM35 Washer m8
25 1 16761-AM4FN Valve Plug
26 1 16753-AM42N Gasket
27 1 16756-AM45 Spring
28 1 16737-AM31N Valve Cover
29 2 3034-AM16 Bolt m10x30
30 2 3062-AM17 Washer m10
31 1 16747-AM40 Seal
32 1 16721-AM22N Handle
33 1 3061-AM35 Washer m8
34 1 3020-AM11 Bolt m8x20
35 1 16751-RIF12CCW Dripper
36 1 16757-RIF18 Qil Line (3 ft.)
37 1 16708-RIF13 Fitting
38 1 16712-AM10 Dipstick
39 1 15667-AM77 Front Bearing Cover
40 3 3026-AM56 Bolt m8x50
41 3 3061-AM35 Washer m8
42 1 16692-AM49 Grease Fitting
43 1 16741 16986 Spline Shaft AM79 AMEC79
44 1 16988-AM75 Bolt m10x100
45 1 3062-AM74 Washer mi0
48 1 16660-AM78 Bearing - Front
47
48 1 16701-AM8B Key 6x6x25m
49
50 3 16707-RIF11 Fitting 90-
51 1 14180 Shield
52 1 6931 Elbow 90- AMB7
53 1 6932 Flange AMS9
54 1 6933 O-Hing_ Gasket AM37N
55 2 3062 Washer m10 AM17
56 2 3037 Bolt m10x45 AM1B
57 1 18568 Washer
58 4 17593 Hose Clamps
PUMP 2 PORT 1000 RPM
393 18




Weight

5000 - 320#
6500 - 400#
8000 - 420#

=
4

T AT t\

@,
B
-

&

[ ) — ) S " i st L

PUMP 2 PORT PUMP PULLEY DRIVE

(S i VA L W YO Y T ' YO T e s e v e e e

SLAREREE R AN E AN N N RN



FOUWLVVAVVDVRARRGAAIPPDPVVVUVUV0VV00UVU0UL0V0V00U0B00VLHVDBVOBGOBLBLLLBYL

iTEM | QTY 5000 6500 8000 DESCRIPTION
1 1 16673-AMS53 Seal '
2 1 - 16674-AM48 Bearing
. 3 4 16715-AM18 Seal
4 1 16686-AM3/P Cover
5 1 16685-AM4 Gasket
8 6 3034-AM16 Bolt m10x30
7 6 3062-AM17 Washer m10
3] 1 16693 16696 16699 Rotor AMS5/P AMECS5/P AMES/P
9 7 16704 16705 16706 Vane AM7 AMEC7?7 AME?
10 1 16677 16678 16679 Cylinder AM1 AMECA1 AME1
11 1 16683-AM3 Cover
12 1 16685-AM4 Gasket
13 6 3034-AM16 Bolt m10x30
14 6 3062-AM17 Washer m10
15 1 16713-RIF17 Qil Pump Kit
16 2 16666-AM13 Gasket
17 3 3009-RIF9 Bolt
i8 3 3059-RIF10 Washer
19 1 16674-AM48 Bearing
20 1 16749-AM41 Non-Return: Ball
21 1 16745-AM38N Valve Housing
22 1 16987-AM39N Gasket
23 8 3021-AM34 Bolt mBx25
24 8 3061-AM35 Washer m8
25 i 16761-AM47N Valve Plug
26 1 16753-AM42N Gasket
27 1 16756-AM45 Spring
28 i 16737-AM31N Valve Cover
29 2 3034-AM16 Bolt m10x30
30 2 3062-AM17 Washer m10
31 1 16747-AM40 Seal
32 1 16721-AM22N Handle
33 1 3061-AM35 Washer m8
34 1 3020-AM11 Bolt m8x20
35 1 16751-RIF12CCW Dripper
36 1 16757-RIF18 Qil Line (3 ft.)
37 1 16708-RIF13 Fitting
38 1 16712-AM10 Dipstick
39 1 15667-AM77 Front Bearing Cover
40 3 3026-AM56 Bolt m8x50
41 3 3061-AM35 Washer m8
42 1 16692-AM49 Grease Fitting
43 1 16669-AMS5 Bearing Front
44
45
46
47
48 1 16763-AM52 Key
49
50 2 16706-BIF11N Fitting 90--Straight Small
51 14180 Shield
52 1 6931 Elbow 90- AMS7
53 1 6932 Flange  AMS9
54 1 6933 O-Ring Gasket  AM37N
55 2 3062 Washer mi10 AMI17
56 2 3037 Bolt m10x45 AM16
57 4 17593 Hose Clamp
58 1 18568 Washer
59 6936 6937 6938 Repair Kit
PUMP 2 PORT 1000 RPM PULLEY DRIVE
3493 20




Jack #10629

ITEM GTY P/N

2
3
4
5
6
7
8.
9
10
1
12
13

1
1
1
1
1
1
1
1
1
1
1
1
1

13047
13046
13045

2288
13048
13055
13054
13053
13052
13051
13050

- 13049

13172

DESCRIPTION

SW Tube Cap

Bevel Gear Kit
Crank Assembly
Zerk 3/16 Drive-in
Rubber Grommet
Outer Tube Assembly
Thrust Washer

Ball & Cage Bearing
Felt Spacer

Support Washer
inner Tube Assembly
Pull Pin & Chain
Drive Screw

21

393

Qe00RR TS M

a4



A\ A\ VIV UL U U VI VYR Y WU VR VI U UV VR VULV UL U U U U R U g T T T g

PART #16713
(ALL PUMPS)

OIL PUMP KIT

# PART # QTY. DESCRIPTION
16713 1 Qil Pump Kit

1. 16989 1 Brass Plate New Style

2. 16990 1 (Gasket — New Style

3. 16991 1 Driver Gear

4, 16997 1 Gear

5. 16992 4 Washer

6. 16993 4 Bolt

7. 16994 1 Qil Pump Housing - New Style
8. 16995 1 Drive Tab

9. 3009 3 Bolt

i0. 3059 3 Washer

11. 16996 3 Fitting

12, 16754 1 Dipper

13. 16708 1 Fitting
14. 16757 AR Mec Oil Line (Per Ft) 3 Ft. Std.

3-93 22







- &’ a

WA s N e s ss NN Y LYV O VO WO YV DIPPDODPODDDPVPVDIDIPIOIOVIOLGS

ITEM P/N
1 2085
2 1620
3 1302
4 15565
5 15569
6 1762
7 16384
8 15961
9 10866
10 17023
11 17022
12 16375
13 16372
14 16373
15 1249
16 2081
17 16426
18 16389
19 15695
20 16390
21 10964
22 16391
24 2084
25 16892
26 16893
27 16869
28 16405
29 16283
30 16218
31 16331
32 16217
33 16219
34 16215
35 1207
36 2496
37 16220
38 16221
39 16222
40 16223
41 16332
42 16333
43 11191
44 1887
45 17024
46 11905

3-83

1500 MAIN TANK ASSEMBLY

NAME

Nut, Hx HD. 5/8

Washer, Flat 5/8

Bolt, Hex HD 5/8 x 5 1/2
Manway Lid

Gasket

Wing Nut

Portal Cover

Gasket

Valve Seat

Ball Check Valve 5"

Ball Retainer

Nut, Hex HD 1/4 (Stainless)
Air Deflector

Rubber Flap

Bolt, Hex HD 1/2 X 1 1/4
Nut, Hex HD 5/16
Stabilizer, Sparger

Pipe 2 X 4

Hose Clamp “T” Type 3 1/2
Pressure Relief Valve 1 1/2
Gauge, Pressure — Vacuum Lens only 6788
Hose Nipple 1/1/4

Nut, Hex HD 1/2

Hose 1 1/4 X 84"

Tie Strip 15"

Hose Clamp 1 3/4

U-Bolt 5/16-18

Hose 2 3/8 X 48"

Hose Fitting — Straight 2 3/8
O-Ring

Hose Fitting 90 Elbow 2 3/8
Bolt, Hex HD M6 X 12
Main Body

Bolt, Hex HD, 3/8 X 1 1/4
Nut, Hex HD 3/8 (Top Lock)
Bali 2 3/8 Rubber

Sight Glass

O-Ring 5 1/2

Ring

Ball Vaive

Fitting Brass 3/4 Barb

Drain Hose 36"

Washer, Flat 5/16

Ball 68” Stainless Steel

Float Arm Weldment

ITEM
47
48
49
50
51
52
53
54
55
56
57
58
58
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
B4
85
86
87
88
89
80

91

24

P/N
10952
10912
15904
1692
10949
1808
11930
1168
13403
10996
15742
15743
11039
11630
11038
15616
16621
15564
11979
15618
15620
15619
1206
1598
1206
1208
12283
11236
12287
11231
11234
10744
11232
14187
11233
10954

2359
15678
15686
10989
15694
15693
15786
15596
17207

2288
15688
13097
15617

NAME
Seal, Hose
Clamp Hose 2"
Float Plate
Nut, Hex HD 3/8
Indicator
Pin, Spring 1/4 x 1 1/2
Hydraulic Hose 1/4
Bolt, Hex HD 1/4 x 2
Hydraulic Pipe 1/4 x 140
Pipe Coupler 1/4
Pipe Clamp
Pipe Clamp Cover
Decal “Full”
Decal “1/2"
Decal “Empty”
Valve, 6”-Double Flange
O-Ring 6" Valve
Flanged 6" Female Coupler
O-Ring 6"
Lever 6" Valve
Lock 6" Valve
Connector Bar 6" Valve
Bolt, Hex HD 3/8 x 1
Washer Flat 3/8
Bolt, Hex HD 3/8 x 1
Boit, Hex HD 3/8 x 1 1/2
Decal “Logo”
Decal “1500”
Decal “Balzer”
Decal “Warning-Relieve Pressure”
Decal “Draw Bar Adjustment”
Decal “Be Careful”
Decal “L.S. Operation”
Decal “Danger Gases”
Decal “Tighten Wheel Bolts”
“J" Hook
Nut, Hex HD 1/2 (Top Lock)
Valve 6”-Gas/Hydraulic-15688
Reducer Bushing M18 x 1.5KC x 1/4 NPT
Hydraulic Hose 1/4 x 42 1/2
Decal “Warning" “Gas Spring Cylinder”
Deflector Tube
Rubber Nozzie
Deflector
Decal “Tire Pressure” (Not Shown)
Grease Zerk Drivein 3/16
6" Activator
Breather for Activator
€" Handle Assembly




S OO TAIPEPO OO O DD DD DB b v immr o -




POV OLOVVRLLAPAPYIUERLOOOVOLUOVUVUVOVUVOVOUVUVUVVDOIVVBIVLVULBLLBBVIVBLBLLHLLE

2250 MAIN TANK ASSEMBLY

ITEM P/N NAME

1 2085 Nut, Hx HD, 5/8

2 1620 Washer, Fiat 5/8

3 1302 Bolt, Hex HD 5/8 X 5 1/2
4 18565 Manway Lid

5 15569 (Gasket

6 1762 Wing Nut

7 16384 Portal Cover

8

9

15961 Gasket
10866 Vaive Seat
10 17023 Ball Check Valve
11 17022 Ball Retainer
12 16375 Nut, Hex HD 1/4 (Stainless)
13 16372 Air Deflector
14 16373 Rubber Fiap
15 1249 Bolt, Hex HD 1/2 X 1 1/4
16 2081 Nut, Hex HD 5/16
17 16426 Stabilizer, Sparger
18 16389 Pipe 2 X 4
19 - 15695 Hose Clamp ‘T’ Type 3 1/2
20 16390 Pressure Relief Valve 1 1/2
21 10964 Gauge, Pressure — Vacuum
22 16391 Elbow 45 1/4 NPT
23 16890 Hose Nipple 1 1/4
24 2084 Nut, Hex HD 1/2
25 16892 Hose 1 1/4 X 84"
26 16893 Tie Strip 15"

27 16869 Hose Clamp 1 3/4
28 16405 U-Bolt 5/16-18
29 16285 Hose 2 3/8 X 54"

30 16218 Hose Fitting — Straight 2 3/8
3 16331 O-Ring

32 16217 Hose Fitting 90 Elbow 2 3/8
33 16219 Beolt, Hex HD M6 X 12

34 16215 Main Body

35 1207 Bolt, Hex HD, 3/8 X 1 1/4
36 2496 Nut, Hex HD 3/8 (Top Lock)
37 16220 Ball 2 3/8 Rubber

38 16221 Sight Glass

39 16222 O-Ring 5 1/2

40 16223 Ring

41 16332 Ball Valve

42 16333 Fitting Brass 3/4 Barb

43 11191 Drain Hose 36"

44 1597 Washer, Flat 5/16

45 17024 Ball 6" Stainless Steel

46 11905 Float Arm Weldment

3-93

ITEM

47
48
49
50
51

52
53
54
55
56
57
58
59
60
61

62
63
64
65
66
67
68
69
70
71

72
73
74
75
76
77
78
79
80
81

82
83
84
85

86
87
88
89
90
9N

26

P/N

10952
10912
15904

1682
10949

1908
11930

1168
12826
10996
15742
15743
11039
11630
11038
15616
15621
15564
11979
15618
15620
15619

1206

1598

1206

1208
12284
15654

- 12288

11231
11234
10744
11232
14187
11233
10954

2359
15678
15686

10989
15694
15693
15786
15596
17207

NAME

Seal, Hose

Clamp Hose 2"

Float Plate

Nut, Hex HD 3/8

Indicator

Pin, Spring 1/4 X 1 1/2
Hydraulic Hose 1/4

Bolt, Hex HD 1/4 X 2
Hydraulic Pipe 1/4 X 168
Pipe Coupler 1/4

Pipe Clamp

Pipe Clamp Cover

Decal “Full”

Decal “1/2"

BDecal “Empty”

Valve, 6" — Double Flange
O-Ring 6" Valve

Flanged 6" Female Coupler
0-Ring 6"

Lever 6" Valve

Lock 6" Valve

Connector Bar 6 Valve
Bolt, Hex HD 3/8 X 1
Washer Flat 3/8

Bolt, Hex HD 3/8 X 1

Boit, Hex HD 3/8 X 1 1/2
Decal “Logo”

Decal “2250”

Decal “Balzer”

Decal “Warning — Relieve Pressure”
Decal “Draw Bar Adjustment”
Decal “Be Careful”

Decal “L.S. Operation”
Decal “Danger Gases”

Decal “Tighten Wheel Bolts”
“J” Hook

Nut, Hex HD 1/2 (Top Lock)
Valve 6" - Gas/Hydraulic
Reducer Bushing

M18 X 1.5KC X 1/4 NPT
Hydraulic Hose 1/4 X 42 172
Decal “Warning” “Gas Spring Cylinder
Deflector Tube

Aubber Nozzle

Deflector

Decal “Tire Pressure” (Not Shown)

»







L
®
2
=
e
=]
e
-
-
2
@
@
>
=
@
-
2
= |
-
=]
-
=]
=]
=]
=
=
=
=
&=
-
=
-
-
-
-
-
=
-
&
-
-
]
@
-*
*
)
e
@
@
]
-
]
2
*

ITEM

CooOo~NOohsWN

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

3-93

P/N

2085
1620
1302
15565
15569
1762
16384
15961
10866
17023
170622
16375
16372
16373
1249
2081
16426
16389

15695

16320
10964
16391
16890

2084
16892
16893
16869
16405
16287
16218
16331
16217
16219
16215

1207

2496
16220
16221
16222
16223
16332
16333
11191

1597
17024
11905

3350 MAIN TANK ASSEMBLY

NAME

Nut, Hx HD, 5/8

Washer, Flat 5/8

Bolt, Hex HD 5/8 X 5 1/2
Manway Lid

Gasket

Wing Nut

Portal Cover

Gasket

Valve Seat

Ball Check Valve

Ball Retainer

Nut, Hex HD 1/4 (Stainless)
Air Deflector

Rubber Flap

Bolt, Hex HD 1/2 X 1 1/4
Nut, Hex HD 5/16
Stabilizer, Sparger

Pipe 2 X 4

Hose Clamp ‘T' Type 3 1/2
Pressure Relief Valve 1 1/2
Gauge, Pressure — Vacuum
Elbow 45 1/4 NPT

Hose Nipple 1 1/4

Nut, Hex HD 1/2

Hose 1 1/4 X 84"

Tie Strip 15"

Hose Clamp 1 3/4

U-Bolt 5/16-18

Hose 2 3/8 X 60"

Hose Fitting — Straight 2 3/8
O-Ring

Hose Fitting 90 Elbow 2 3/8
Bolt, Hex HD M6 X 12
Main Body

Bolt, Hex HD, 3/8 X 1 1/4
Nut, Hex HD 3/8 (Top Lock)
Ball 2 3/8 Rubber

Sight Gilass

O-Ring 5 /2

Ring

Ball Valve

Fitting Brass 3/4 Barb

Drain Hose 36"

Washer, Flat 5/16

Ball 6" Stainless Steel

Float Arm Weldment

ITEM

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61

62
63
64
85
66
67
68
69
70
71

72
73
74
75
76
77
78
79
80
81

g2
B3
84
85

86
87
88
89
80
91

28

P/N

10952
10912
15904
1692
10949
1908
11930
1168
13431
10996
15742
15743
11039
11630
11038
15616
15621
15564
11979
15618
15620
15619
1206
1598
1206
1208
12284
15653
12288
11231
11234
10744
11232
14187
11233
10954
2358
15678
15686

10989
15654
15683
15786
15596
17207

NAME

Seal, Hose

Clamp Hose 2"

Float Plate

Nut, Hex HD 3/8

indicator

Pin, Spring 1/4 X 1 1/2
Hydraulic Hose 1/4

Bolt, Hex HD 1/4 X 2
Hydraulic Pipe 1/4 X 210
Pipe Coupler 1/4

Pipe Clamp

Pipe Clamp Cover

Decal “Full*

Decal “1/2"

Decal “Empty”

Valve, 6" — Double Fiange
O-Ring 6" Valve

Flanged 6" Female Coupler
O-Ring 6”

Lever 6" Valve

Lock 6" Valve

Connector Bar 6" Valve
Bolt, Hex HD 3/8 X 1
Washer Flat 3/8

Bolt, Hex HD 3/8 X 1

Bolt, Hex HD 3/8 X 1 1/2
Decal “Logo”

Decal “3350”

Decal “Balzer”

Decal “Warning — Relieve Pressure
Decal "Draw Bar Adjustment”
Decat “Be Careful”

Decal “L.S. Operation”
Decal “Danger Gases”

Decal “Tighten Whee! Bolts"
“J* Hook

Nut, Hex HD 1/2 (Top Lock)
Valve 6" - Gas/Hydraulic
Reducer Bushing

M18 X 1.5KC X 1/4 NPT
Hydraulic Hose 1/4 X 42 1/2
Decal “Warning” “Gas Spring Cylinder”
Deflector Tube

Rubber Nozzle

Deflector

Decal “Tire Pressure” (Not Shown)

E




29 | 3-93

PE B O TR T TR DO BT (BB R B B e B P w B m m om o e s en e o -




TUVOUOUOVLVOVV IR RDIAVRIVWIVPVUOVUVUVUUVOVUOBUOOUUOUUOUOUBUOOOOBLLDODOQUOBLOLODOBBDODYL

ITEM

—
COR~I®DO B WN =

11
12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
30
31

32
33
34
35
36
37
38
39
40
41

42
43
44
45
46

393

P/N

2085
1620
1302
15565
15569
1762
16384
15961
10866
17023
17022
16375
16372
16373
1249
2081
16426
16389

. 15695

16390
10964
16391
16890
2084
16892
16893
16869
16405
16288
16218
16331
16217
16219
16215
1207
2496
16220
16221
16222
16223
16332
16333
11151
1597
17024
11905

4200 MAIN TANK ASSEMBLY

NAME

Nut, Hx HD, 5/8

Washer, Flat 5/8

Bolt, Hex HD 5/8 X 5 1/2
Manway Lid

Gasket

Wing Nut

Portal Cover

Gasket

Valve Seat

Ball Check Valve

Ball Retainer

Nut, Hex HD 1/4 (Stainless)
Air Deflector

Rubber Flap

Bolt, Hex HD 1/2 X 1 1/4
Nut, Hex HD 5/16
Stabilizer, Sparger

Pipe 2 X 4

Hose Clamp ‘T" Type 3 1/2
Pressure Relief Valve 1 1/2
Gauge, Pressure — Vacuum
Elbow 45.1/4 NPT

Hose Nipple 1 1/4

Nut, Hex HD 1/2

Hose 1 1/4 X 84"

Tie Strip 15"

Hose Clamp 1 3/4

.U-Bolt 5/16-18

Hose 2 3/8 X 69”

Hose Fitting — Straight 2 3/8
O-Ring

Hose Fitting 80 Elbow 2 3/8
Bolt, Hex HD M6 X 12
Main Body

Bolt, Hex HD, 3/8 X 1 1/4
Nut, Hex HD 3/8 (Top Lock)
Ball 2 3/8 Rubber

Sight Glass

O-Ring 5 1/2

Ring

Ball Valve

Fitting Brass 3/4 Barb

Drain Hose 36"

Washer, Flat 5/16

Ball 8" Stainless Steel

Float Arm Weldment

ITEM

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85

86
87
88
89
90
91

30

P/N

10952
10912
15904

1692
10949

1908
11930

1168
13491
10996
15742
15743
11039
11630
11038
15616
15621
15664
11979
15618
16620
15619

1206

1598

1206

1208
12285
15655
12288
11231
11234
10744
11232
14187
11233
10854

2359
15678
15686

10989
15694
15683
15786
15586
17207

NAME

Seal, Hose

Clamp Hose 2”

Float Plate

Nut, Hex HD 3/8

(ndicator

Pin, Spring 1/4 X 1 1/2
Hydraulic Hose 1/4

Bolt, Hex HD 1/4 X 2
Hydraulic Pipe 1/4 X 210
Pipe Coupler 1/4

Pipe Clamp

Pipe Clamp Cover

Decal “Full"

Decal “1/2"

Decal “Empty”

Valve, 6" — Double Fiange
Q-Ring 6" Valve

Flanged 6" Female Coupler
O-Ring 6”

Lever 6" Valve

Lock 67 Valve

Connector Bar 6" Valve
Bolt, Hex HD 3/8 X 1
Washer Flat 3/8

Bolt, Hex HD 3/8 X 1

Bolt, Hex HD 3/8 X 1 1/2
Decal “Logo”

Decal "4200"

Decal “Balzer”

Decal “Warning - Relieve Pressure”
Decal “Draw Bar Adjustment”
Decal “Be Careful”

Decal “L.S. Operation”
Decal “Danger Gases”

Decal “Tighten Wheel Bolts”
“J" Hook

Nut, Hex HD 1/2 (Top Lock)
Valve 6”7 - Gas/Hydraulic
Reducer Bushing

M18 X 1.5KC X 1/4 NPT
Hydraulic Hose 1/4 X 42 1/2
Decal “Warning” “Gas Spring Cylinder”
Deflector Tube

Rubber Nozzle

Deflector

Deca! “Tire Pressure” {Not Shown)




R T U U U U U T U O T T R R R b




PVVAUVVVVRRBBPAITRRPRPVOVVOOOVOUVVOOVVLVO00V0V00000000VROOOLBY

ITEM

DO ~NHOSWN -+

10

12
13
14
15

ITEM

WO~ WN

P/N

10766
15026
15028
1246
11247
1245
11221
15519
14338
7518
7519
7520
7523
8491
8492

P/N
15817

2513
13154
13151
13150
13148
13146
13147

-1500 TANDEM

NAME

1500 Tandem Trailer
Bearing, Outside
Bearing, Inside

Bolt, Hex HD 1/2 X 3/4
Bolt — Zerk 1/2 X 3/4
Boit, Hex HD 1/2 X 1/2
Bolt — Zerk 1/2 X 1/2
Tandem Arm

Hub 8-Bolt

Inner Cone

Quter Cone

Seal

Bolt, Whesl (Not Shown)
Inner Cup

Quter Cup

ITEM
18
17
18
19
20
21
22
23
24
25
26
27
28
29
30

P/N
2045
7522
1604
1753
15521
8012
1696
1640
7990
2513
1697
15840
14100
8842
10629

1500 2-WHEEL

NAME
1500 2-Wheel Trailer
Set Screw, Sq. HD 3/4 X 2
Spindle (Rework)
Seal
Cone, Inner
Cup, Inner
Hub 8 Bolt
Cup, Outer

ITEM
9

10

11

12

13

14

15

16

P/N
13148
1605
13144
2045
13143
1697
15840
15836

NAME
Cotter Pin 5/32 X 1 1/2
Hub Cap
Washer, Flat 7/8
Nut, Hex Castle 7/8
Spindle
Axle Holding Rod
Nut, Hex HD 5/8
Lockwasher 5/8
Plate, Axle Retainer
Set Screw, Sq. HD 3/4 X 2
Nut, Hex HD 3/4 (Not Shown)
Wheel W14C 16.1
Tire 16.5 X 16.1 8 Ply
Valve Stem
Trailer Jack (Not Shown)

NAME
Cone, Outer
Washer, Flat 1”
Nut, Hex Castle 1”
Cotter Pin 5/32 x 1 1/2
Hub Cap w/Zerk
Nut, Hex HD 3/4 (Not Shown)
Wheel, W14C 16.1
Tire 19L 16.1 8 Ply



15837 - 15575

16896 - 16925 2250 TANDEM

Stogerrrrronca o b e e o .



»

L

2 ,

: 2250 TANDEM

=]

S ITEM P/N NAME ITEM P/N NAME

> 16900 Hitch 14 13138 Inner Cone

> 1291 Bolt, Hex HD 5/8 x 2 15 13139 Inner Cup

> 1696 Nut, Hex HD 5/8 16 13137 Hub 8-Bolt w/cups

- 16897 Trailer 17 13140 Outer Cone

- 1696 Nut, Hex HD 5/8 18 13141 OQuter Cup
1289 Bolt, Hex HD 5/8 x 1 1/2 19 2045 Cotter Pin 5/32 x 1 1/2

> 1602 Flat Washer 5/8 20 1605 Flat Washer 1"

| 1640 Lockwasher 5/8 - 21 13144 Nut, Hex Castle 1"

- 15576 Tandem Arm 22 13143 Hub Cap wj/zerk

a 2513 Set Screw, Sq. HD 3/4 x 2 23 13152 Bolt, Wheel (Not Shown}

2 1697 Nut, Hex HD 3/4 24 13496 Nut,Wheel (Not Shown)
11467 Axle Cap 25 15840 Wheel, 14C x 16.1 (Not Shown)

= 1640 Lockwasher 5/8 26 15836 Tire 19L x 16.1 8 Ply (N.S)

@ 16788 Spindle 27 8842 Valve Stem (Not Shown)

- 13142 Seal 28 10629 Trailer Jack (Not Shown)

& 1

@

o

9

2

@

9

)

-

=

=)

£

-

-

)

=

&

@

@

CJ

@

@

@

®

@

@

@

@

]

e

2

C 34

2

2

o



o~ 34 TANDEM (STANDARD) 7

PEZE T e e N -

17131 HEAVY ARM 66" )

66" 4” SPINDLES ;

15508 STANDARD HEAVY i
3” SPINDLES .
.

.

L

16502 HEAVY ARM 66" ‘
3” SPINDLE : =

35 393 0

' ‘

!




TAAWUAMLYVAIDBIARBEAPEPARVDIPVVVDAIYIVDOIDVDIOIVIVIIOLOLVIIVBOLSODODDDOLDYDDOOD OGO S

ITEM

~N MWD N —

oo

ITEM

WO~ &b —

ITEM

O~ b hy —

ITEM

p—y

2
3
4
5
6
7
8
9
0
1

3-93

P/N
12624
16440

1641
1309

15488
16493

2513

1697

11467

11221
1291

P/N
16503
2513
1697
16341
14322
14324
14325
14335
14328

P/N
17132
2513
1697
174
17144
17145

17146
17138

14325

P/N
15589
2513
1697
16341
14322
14324
14325
14336
14328
14327
14330

34 TANDEM (STANDARD)

NAME ITEM P/N NAME
Standard Hitch 11 1640 Lockwasher 5/8
Hitch (Large Pin} 12 1696 Nut, Hex HD 5/8
Lockwasher 3/4 13 13154 Spindle 3"

Bolt, Hex HD 3/4 X 1 1/2 14 13151 Seal

Main Trailer 15 13156 Inner Cone

Standard Arm (34) 16 13149 Inner Cup

Set Screw, Sg. HD 3/4 X 2 17 13146 Hub 8-Bolt {w/cups)
Nut, Hex HD 3/4 18 13147 Quter Cup

Cap Axe 19 13148 Quter Cone

Bolt-Zerk Assy. 20 14333 Cotter Pin 3/16 X 2 1/2
Bolt, Hex HD 5/8 X 2 21 14330 Washer, Flat 1 1/4

iTEM P/N

22
23

24

25
26
21
28
29

14332
13143
1288
1602
16534
11472
8842
10629

HEAVY ARM 66" - 3” SPINDLES (16502)
ITEM P/N

NAME ITEM P/N NAME
Heavy Arm 66" 3" Spindle 10 14327 Outer Cone
Set Screw, Sq. HD 3/4-10 X 2 11 14330 Flat Washer 1 1/4

Nut, Hex HD 3/4-10
Spindie 3"

Seal

Inner Cone

Inner Cup

Hub 10-Bolt

Outer Cup

Cotter Pin 3/16 X 2 1/4
Nut, Hex Castle 1 1/4-12
Hub Cap

Gasket

Bolt, Hex HD 5/16 X 3/8
Whee! Bolt 3/4 X 2 1/2
Nut, Hex, Wheel 3/4

12 14333
13 14332
14 14286
15 14334
16 1183
17 14326
18 14329

19
20
21
22
23
24
25

2286
16513
16512

6995
16516
16515
15211

6993

6994

HEAVY ARM 66” — 4” SPINDLES (17131)
ITEM P/N

NAME
Heavy Arm 66" 4" Spindle
Set Screw, Sq. HD 3/4 X 2
Nut, Hex HD 3/4-10
Spindle 4"
Seal
Inner Cone
inner Cup
Hub 10-Bolt
Quter Cup

NAME

Quter Cone

Flat Washer 1 3/4
Cotter Pin 5/i6 X 3 1/2
Nut, Hex Caslle 1 3/4-12
(Gasket

Hub Cap

Bolt, Hex HD 3/8 X 1/2
Wheel Bolt 3/4 X 2 1/2
Nut, Hex, Wheel 3/4

ITEM P/N

10 14324
11 17142
12 2074
13 17143
14 17147
15 17148
16 1202
17 14326
18 14329

18
20
21
22
23
24
25

2286
16513
16512

6985
16518
16515
15211

6993

6954

NAME

Nut, Hex Castle 1 1/4

Hub Cap wiZerk

Bolt, Hex HD 5{8 X 1 1/2
Flatwasher

Wheel W16C X 16.1 (Not Shown)
Tire 21.5L X 16.1 {Not Shown)
Valve Stem {Not Shown)
Trailer Jack (Not Shown)

NAME
Zerk 1/4-28
Wheel 20 X 15
Tire 20 X 20 Recap
Valve Stem (Not Shown)
Wheel DW 20 X 26
Tire 23L X 26 (New)
Valve Stem
Tube (For 20 X 20)
Flat (50 X 20 X 20 Tires)

. NAME
Zerk 1/2-28
Whee! 20 X 15 (Not Shown)
Tire 20 X 20 Recap {Not Shown)
Valve Stem (Not Shown)
Wheel DW 20 X 26 (Now Shown)
Tire 23L. X 26 (New) (Not Shown)
Valve Stem (Not Shown)
Tube {For 20 X 20)
Flat (50 X 20 X 20 Tires)

34 HEAVY (STD. LENGTH) - 3” SPINDLES (15508)
ITEM P/N

NAME
Heavy Arm (Std.) 3" Spindle
Set Screw, Sq. HD 3/4-10 X 2
Nut, Hex HD 3/4-10
Spindle 3"
Seal
Inner Cone
[nner Cup
Hub 10-Bolt
Quter Cup
QOuter Cone
Flat Washer 1 1/4

NAME

Cotter Pin 3/16 X 2 1/4
Nut, Hex Castle 1 1/4-12
Gasket

Hub Cap

Bolt, Hex HD 5/16 X 3/8
Wheel Bolt 3/4 X 2 1/2
Nut, Hex, Wheel 3/4
Zerk 1/4:28

Whee! 135 X 22,5

Tire 18 X 22.5 {Recap)
Valve Stem {Common)

ITEM P/N

12 14333
13 14332
14 14334
15 14286
16 1183
17 14326
18 14329
19 2286
20 14190
21 14189
22 15211

36

23

15212
15210
16518
15999
16002
16001
16520
16004
16513
17208
17209

NAME

Wheel 20.s VF X 20

Tire 48 X 25 X 20 (Used)
Tire 48 X 25 X 20 {Recap)
Tire 48 X 25 X 20 {New)
Wheel 26.0 VF X 20

Tire 48 X 31X 20 (Used)
Tire 48 X 31 X 20 (Recap)
Tire 48 X 31 X 20 {New)
Wheel 20 X 15

Tire 49 X 17 (Recap)

Tire 49 X 17 (Used)



R T L L T P A A A _).‘_ .H/I;”
- m = A A A A A A A A oAy & A 4y A 4 46 i 45 i w.., & & TR
[+2]
[=2]
L)
dANd m_< E%In_m D_DO_I_ AAYIH [ &) i InNDaY __cowktumu_wwmwwﬂm OOO_ g NMOS_J :._ O_O.V_Z.. m
WO R ey EITE-§ JvSv $0330%3 LIvHS 3AINO StHL Pay gy | 10 40 g OMILLIE ML 1D ..
U38IN03d SNIVHD AL33VS 2 'ALD{ 1 ¥
.o.-—-.ﬂ - 1491186 "WNOEE) ONLLL3S 3n0NOL 08 S 3aVH9 Fi1x Hle/M TevaIANES Sm_n_,vr%m
AIFHOSHILIVM - _
. % @ camey
—i-G2Z % /
_ j
- I—l/‘l . B W . Y, e W W W W W ,nf4.“ . . e W W . %
= S
£zl - >
I WIH N-LM NId 0D 22894 | zOcees |1
ONIHYIE LHOddNS | 8v69: | +SiGse | | |8t
9 WALl NI-Md3zZ| 02891 128088 [HLr
9 W31l NFNNI v03a| 21891 | veeese | 1[al . iLe)(
0! W3LI N-LNO T¥03Q| 91891 | eecese | LISt L
6 W31 NI-M3HOS| 81891 | SOESSE |z |vl o ,
NIVHO AL34VS ™ G189t | rzervo_[2[e (1) 1 Cao a8 6o
SIS ONIH ONIUY3E | 6869F | 6280 |z|zt : S
ONH 38NL QT131HS NNIT Sv69F | vrese | 1 1Lt N ]
1AO 3811 Q13HS INO| 869 | 250888 | v [0H] i
B » 3NOO OIIHS| 16601 | ¥vEGOE [g|6) . q
HOLMO LIOBHVIHS | 19691 | v/088€ | 1]8|:2) =9 L |
VM 3YOA GHVOBN| N . 191 -
% IAIS 31140Hd | +¥69) EEEERE ! _ ‘
H3IDA0 311404d HINNI| 96681 | céaree | L[S | ™ b -
AQ OA QHVOANI [ Se89L | S901v0 [t ¥ ol <l R
SOXOL NIid DNIHdS| v£69F | ¥19020 | i€ |
1M ONIHY38 3 SSOHO| €669 | ecrvr0 | 2|2 dv1[,25%6] sbz ™ [,8ste) £og XUW | 21 ;
‘a0 dS 02-.%) HOA| 26691 | S90iec |11 - o T or _ _. 1
NQILdIH0S30 H3Zive | o3amnn Tem [m] ﬁ.Om _mg oos @mma.: ﬁr_.mowlﬁ OIS NiW
SIVIHILVA 40 Tia




3-93

gel

WD

38

| \
9 @0
Q3NNLLNOD QIFHOSHALTYM

2990900900900 000000ANIANAANNANRAEIDREBTABRBBAIIAOOOO OO




Balzer

Part No. Description
Weasler
Power Take Off Assemblies
11034 1 - PTO “LGW" (1000 RPM)
11046 1 - PTO “LGW” (540 RPM)
11361 2 - Joint & Tube Half W/Q DFWG (1000) RPM
11342 2 - Joint & Tube Half W/Q DFWG (540) RPM
11343 3 - Q.D. Yoke Assy
11344 , 4 - Cross “LGW"
11362 5 - Yoke And Tube (1000) RPM
11345 5 ~ Yoke And Tube (540)
11346 6 — Bearing Retainer
11347 7 — Nylon Bearing
11363 8 - Male Guard Tube (1000) RPM
11348 8 ~ Male Guard Tube (540) RPM
11364 9 - Joint And Shaft Shear W/Q DFWG (1000) RPM
! ' 11350 9 ~ Joint And Shaft Shear W/Q DFWG (540) RPM
‘ 11351 10 - Shaft With Shear Flange
| 11353 11 — Shear Yoke
; 11355 12 — Washer
' 11356 13 - Retaining Ring
| 11362 14 - 1/4 - 20 X 1 1/2 QTY - 2
11354 16 — Lock Nut, 1/4 X 20 QTY - 2
11344 16 - Cross “LGW”
11365 17 - Q.D. Yoke Assembly (1000) RPM
11343 17 - Q.D. Yoke Assembly (540) RPM - Qty — 2
- 11357 18 - Nylon Bearing
11349 19 — Female Guard Tube
11356 20 - Bearing Retainer
11366 21 — SAF — T - Pin & Spring Kit (1000) RPM
11359 21 - SAF - T - Pin & Spring Kit (540) RPM
11360 22 - Instamatic Lube Kit (Not Shown)
17577 23 — Yoke — Straight Shaft W/Key & Thru Hole

i

ASS CPL alhx] 1 GQ,C'Q)

19 . " 1 :.

3-93 ‘ ‘ 39

PE S PP T AT o



3-93

Sl
I Uid Yo deug aulidg g X 8/8-1 | 90101020] ¥L 0v961

[oqe Dulliepy JabuBq apisyj | 1000000€ | €1 6£96/

PlelS epising Jo4 |aqe Buitlep Jabueq | 00000008 | 21 8£96}

Wdd 05 Jo4 30g Jeaus g apeld @ ¥/1 yiIM @30A Jeays |leg youH deug aunds ¢ X 8/t-1 | 9090-G6L | L1 LE96!

8%OA PIdM @qnl | 0095-081 | 0L 9296}

(;o0sepm 18nuy] % buiy deus Bupeag UOJAN) I PialuS buuesd | 0090-82) | 6 58961

B/ 2L ybue pieius 18 I8 obJe] YUM PIeIUS onseld JIN0 & 94/ ki-2 | L2900E0¢E | 8 £961
.8/S gt | uibuol pieiug Jeuul eg@ PSYOJON |feWwS UMM PIBIUS onse|d Jauu| s 8/e-2 [ 2290L00E] L £E96}
871 v1_ | wibuey sanL Blign] Jejnbueoay 8/2 X v/ | PI2L¥El | 9 26961
8/5 S1 | wbua] yeus | BUleS JenbUeoaY 6/ X ¥/E | viek8el | & 16961
yeys Jenbueday 8/2 X ¥/e 103 @404 plem ed | 0090-221 0 ¥ 0E961

{819|dWwo)) Wy Jedsy Old {0090-20€| € 62961

1M Jleday youd deug edAl jeg WIM PRRIUS-IUN | 0090-F0E | § 82961

PISIYS-IUN UM JdH 0bS 10d 830 yoIH deug jeq aulog 9 X 8/¢-L | 9090828t | | 12961

aja|dwol 3, juswaldul] Z¥o61

ajejdwo) z; JoelL 12961

40

. ,,u.ér/ © @/ @;/ @J@A O
Sl TV B __:x\_j

[ =% VA |5 I )
Vv g
®

o —— |-

&

— Nveran e 22 |

SHA2DTAN22222020000000000800ANEAABREHTRE®ERRMNMM®EMM R ®W®® ® N NN NN




B L T AN A Ao

‘_. ,]]J]ll_J]I]l]l]ljjl.]l.jllllljj'we
.M.,ﬂ.u,&P'ﬁvﬂ'ﬂ.ﬂvtcccﬁec.ﬁcae&.)wpw @

[42]
o
[o3]
sng | og ] wEQ 2/l 1 X /I uld oy 9061 3 ¥Z
L) ®D 01 gi i Buiysng suyoep 0102 v 52
0 78 e AdN 8/e X /i Buiysng Jeonpey 2986 zZ 9z
= EUSEN - e
IAVN
LHYd
SELE-LZP ANOHd
65195 "NNIN "INVT NIVANAOW
"dHOD D4 "HazZva
F epnbuy T iJevonoesy F lewpaq (pajou se pdeoxy) S30UEIA|0L
uondposag "oN ued ) way
OFL X ¥/l 850K ONNEIpAH GE6LL F4 !
0%ee 0051 3
s s V/b 4e1dnod! 96601 2 2
9169 18A07) Q) adid Zrish 3 t
1o%06Ig dwe) adig BLZE] £ ¥
—Bleg Lum SEowion ¥/ | X 9L/S OH ¥oH wed 8911 3 S VY 2NowWay QY NOILYI07
¥ 06 Mo BOIPE F ] OnLE 244 XYY NOILISO
] 68251 2 2 GUNI (W) 61 5 DNITIVLSAT
e/F eF X /I ©S0H JNeIpAH RS F 8 A8 G1IM QiKY FLvI07 \ '
Wi MOqE 1BoNS TESIT 2 3 T~
. 19pUIRD) SINEIpAN oLge } 0l
J80Rag Jepulis 29251 Z ¥
CRIETS €951 1 3
I X 915 OH XoH wod N T !
91/ GH %H N 1802 ! !
¢/l OH ¥°H N Y601 ] Sl
o/ 184 delsep 000} F 9l

QG2 @80.@0 @m@_

_ 0S22-0051 «CL X b/} edid oineiply £2611 2
¢/l OH X8H jog 0sel [ 1] 00¢5-00ev-056c «&L X ¥/} 8did dneipiy £861 | 14 8¢

\pEsil] IN4] £7X g1 "OH XeH Hod 005¢ [ 81 Q02Cr-0SEE-00S | «09 X ¥/l 8did OineipAy 2001 [
Uuy ey 65451 I [13 0025-0522 «96 X pfL 8did dnepAy vL0L1 [ mN

910y Yoy B9LG1 I 0e 05¢2-0051 «08 X /L edid JmeIpAY 20021 [
S X Z/I aH *H Yog _g9gl ] 1 0025-002b-05EE w2l X p/l 8dld Dynepiy £2611 [ Om

¢/l OH xoH NN B8EGE £ 2c
el L X ug | ]




PUOVNLLAUVLLOARAAAAARVDAVVOUVOUVUVUVUVULUUOUVU0UU0UULU0U0ULULULBOLLBOLECLLOLBGS

393

BRAKE DRUM

Standard - 15300
Heavy — 15301

ITEM QTY P/N

—
CWwoOo~NOODOL A W =

WMNNMNMNMNNNNNMNN = = b b b oadh ok ok
OO~ AWQNHNDLOoOODONIDIANEWRN—=

P e T i T SRS GRSV N |\, Y QUi i Gy i Gupir Guyr G |, TP G A S G Gy

12633
12634
12635
12636
12637
12638
12639
12640
12641
12642
12643
12644
12645
12646
12647
12648
12649
12650
12651
12652

2475
12659

1182
12662
12663
12664

1704

2568

1638
12665

- 22,23

BRAKE PARTS

NAME

Back Plate Assembly

F Brake Shoe Assembly

F Shoe Lever

R Shoe Assembly

Wheel Cylinder Assembly - Right

Wheel Cylinder Assembly - Left

Screw and Lockwasher

Adjusting Screw

Pivot Nut

Socket — Adjusting Screw

Push Rod — Wheel Cylinder

Spring - Adjusting Screw (Yellow)
Spring - Front Lever (Red)

Spring — Rear Shoe {Orange)

Pin — Shoe Hold Down

Cup - Shoe Hold Down

Spring — Front Hold Down (Yellow)
Spring — Rear Hold Down (Black)

Cover Plate - Adjusting Hole

Retaining Ring (Truarc)

Hex-Locknut 5/16" NC

Travet Link

Travel Link Bolt-Hex Cap Screw 5/16” NC X 5/8"
Pin — Front Shoe — Without Park Linkage
Spring — Front Shoe

Plug - Plastic

Hex Nut 1/2"” NF Back Plate Mtng. Bolts
Cap Screw 1/2" NF X 17 (not illus.)
Lockwasher 1/2" {not illus.)

Plug - Plastic

42



L

R T R LI n.%#.buQ.QCQQ&QE@EMW\AWG‘WQ

™
D
m
L62SL# H1 9yexg g1 26251
1053u0) dij s9bupg
‘eyerg Gupuwd yum sjepop uo Pasn.,
F ZRTLL dng BreRL XX
L LBZLE <8/l 1 — Uy nedsy JepulAl jesyupn SPRS| XX
08ZL1 nag Bupped - Guudg 06091 - [
wruig Bupuey yeLLL LE
599Z1 duseld - Bnid YOrs ot
[ gE9L .2/ JBUSEMNOTT 2E6L Se
v BOSE b X dN LB/ meu05 den SS6.4 +E
+ oLl 4N .2/L N xap ZL6L £E
Z rogzL auseld — Bniy 1626 2
£99T1 8oysg juosy - Buudg YLES [
86U ied INCUIM — BO4S WoIIUIg 09921 0E
T99Z1L 8bexun Wied uypm ~ eous JU0I3-tig 5646 Of
zZ8l) »6.8 X ON .21-§ moio5 ded xoH ~ yog yury Jonel) 6¥52L 62
BS9ZL ST JeARy £0L6 8z
859Z L ] iBurBIeY 646 2
159Z1 1aysep Bundg 6.6 9g
9S9Z1 . 71 Jaasy Bupley EGLE 52
SS9ZL H Jeas Bupjeg 2646 e
¥59Z L 1 Hun #ibbo) ZELS £
£69ZL H Uy ebbc) LEL6 Z2
SLvZ ON L9L/S U0 — xap 90FLL [
TEOZL . Buy Buiumey BLiL 0z o)
1 LS9ZL 8joH Buysnipy - ererg eroy Y526 [ <
z 0S92Z1 ORI} uMOQ PIOH Jeey — Bundg 1646 81
BY9ZTL {(moileA) umoQ pioy Juoly ~ Bupdg 0626 LL
[ 8rozi umog pIoH eoug — dng 68.6 91
H LYoz MMOQ PIOH B80US - ulg 866 Sl
z ezl (8bueIQ) Boug Jesy — Bundg 98.6 Pl
SFOZ) (Poy) Jeasn uciy — Bupdg 5826 £l
L PEOEL (molisn) meiog Bunsnipy Bundg Y8L6 2l
2 Crort JBPUIAS 198UM ~ pod ysng €86 L1
1 TPITL Mmesg Buysnipy — Jexoog 2846 Gl
T NN 10014 9 MRuDg Bunsnipy ¥2EET 698
2 J8YSBMHOOT § MBIog LEPEZ L
1 481 - Alquisssy JepuiAD |saum 1GERL V-9
H81 - Aqwessy sapupAn |peym LLLE 9
i BLTLL WOy — Alquiessy sepunAs eeum 0SEBL V-5
Bl ~ AIQWsssy Japunin jeeum 9416 g
Z 9E9T L Alquuiessy eoyg y 5246 ¥
SEOTIL 13007 BOYS 3 ShLG £
PESZL Alqwessy soyg oxey o 6E.6 F]
[l 1 ezzir Alquiassy olelg yoeg LELYE L
OAHZS NOLLdIu3%3a "ON 1dvd | "ON
-ona 4321v8. ° ouu_o EED
ABWISSY
H3d a3aHINBAY "ON

1817 S1Hvd IVHE .£1

WYHOVYIQ S1dVYd IuvHa £1 0 —I— : <m a>=

I7-37-9] Fard Llcg ¢ WA Lifg B

P POH I (jog o)  wegp 1% 7




HY 9)elg .El 96.S}t

96.S H#
jonuoy dij 1abulq

‘eyelg Bunjleg yum S[@pOW UC PES(i.

z THTLL ang 6FEBL XX
I $BTLL LB/L L — I Jeday JepUAD 188UM SPRS1 XX
09ZZL g bupped — Bupdg 06091 2e
g Bujied vELIL LE
S99TL opseld ~ Bnig YOrs ot
[ GESL ST IRSRAIT) LE6L [
¥ 895T L X AN LE/L Mess deD SG6.L [
¥ YOLl =N .Z/1 N XaH 2L6L £
[ YOOTL onseld — bnid 1616 2E
£99Z1 eoyg Juoid ~ Buudg ¥1LE9 LE
SEMNUIT Wred INoUPM — BOUS JUCIH-Uld Q9521 [
[Z T3 obe3un Yed WM - BOUS JUOIZ-Uld 6.6 [3
z8LL LES X DN ,91-6 MBs0g dBD XeH — 408 XU 18ABlL B¥6L 62
65921 HUM eABIL £vL6 oz
8LOT1 JSUmeY 5626 22
199T) seusep, Bupdg 6.6 oz
8S9Z 1 7 Jasen Bupled £6.6 3
111 H Jaagy Bupuzg 2626 [4
5OTL 1 NuP) eiBbol ZELG €2
€59zl 5 Avn eBBoL 1E46 7T
SLvE DN . BL/5 INUNDOT — XeH SOPLL [ M.
TEOT) Buld Buurmey 8LLL (3
! 1S9Z1 SloH Guusnipy - ajmld 19A00 56 61
2 05921 (owig) umoq plon Jeed — Buudg 1646 81
6r9Z 1 {mofjas) umoQ PiOH wolj — bupdg 0646 L1
P erezi umog PIOH Poug - dn [ g1
z LV9TL umoQ PICH 80yg — uld BELE Sl
z V9Tl {eBuni() eoyg Jeey — Buudg 9846 [
SFazL (pow) Jese Jucsi - Bundg 8.8 €l
L "ozl {mojiep) meuog Bupsnlpy Bupdg 8.6 zL
Z £retl JOPURAD) 199UM ~ POY Ysnd €848 1l
L TYHZL MaId5 Bupsnipy — 184005 Z8.L6 [
L INN 1oad B mes Bulenlpy YZEET 6%8
2 JBUSRAD0T P MBIDS LSYEZ L
Y ya — AQUIBSSY JBPULAD 1BBUM LGEg! V-9
O — AIQUIaSSY JRPUlAD |BRLM 1118 9
L 8LZLL B - AQUIBSSY JGDUNAD I1SOUM 05eE1 -G
: ] W6 ~ AQUesSsyY JePLNAD [9BUM 9446 S
2z 9£82Z1 AQuiessy eousS H SLi6 [
SEBZL JeAST @OUS o SLE £
YEDZTL AQUIBESY SOUS exelg 4 6646 Z
[ LTLL _ Alquiessy ajejd o8 L8202 1
OAH3S ‘ON 1Hvd | 'ON
-ona u3zZ1ve NoLdimos3a 02ia 43
AENISSV
| HAd G3HINOIAY "ON .
1SIT S1HvYd aMvHa £} ™
=
m

WNVHOVIQ SLHVd Divad £} o o —J =<m Q>=

08N 92900202000900008000000003000FOFRRRITITRERTILERIRIINNONNNONIOOE




W A A

R Y N

T T e
\ N

FEeracecacan. =
IO L T . e . o e s

45 . 3-93

@oegg,h_




7
ho

Y

p

) |

7Y

s LOAD PORT ASSEMBLY

@ ITEM QTY P/N DESCRIPTION

2 1 1 15691 Clevis

- 2 1 15690 Valve Rod 6~

f; 3 6 15683 Soc Hd. Cap screw

- 4 1 15689 Bushing Nut

2 5 1 15684 Seal

. 6 1 15682 Valve, Upper Body

> 7 1 15681 Gasket 6”

2 8 1 15680 Valve Gate 6"

: 9 1 15679 Valve Lower Body

2 10 2 15621 O-Ring 6 Valve

};’ 11 1 15564 Female Coupler w/Flange
- 12 1 11979 O-Ring 6”

2 13 1 15618 Lever 6" Valve

e 14 1 15619 Connector Bar 6”

2 15 1 15620 Lock, 6” Valve

: 16 4 2496 Nut Hex HD 3/8

p 17 3 1206 Bolt Hex HD 3/8 x 1

2 18 2 2082 Nut Hex HD 3/8

> 19 2 1598 Washer 3/8

@ 20 2 1208 Bolt Hex HD 3/8 x 1 1/2
e .
@

e

@

@

<

e

-

v

v

f 3-93 46




-] Pe A -

= o

R G S O O A R U AN LA L RPN A S w.w”wﬂwwwwwwww;.u»”wn,..\p,-.‘»v;wx;»v»wvum‘”&u&”buﬁuvw_\uu,_w.
Sdns_]oo3 NOIGIAZY F1V0 o
AB HD o
ETT] A8 _NMvEd o)
TIVoS WIS LY
ANVN
Luvd
BELE-22% INCHd
64195 NNIW DV NIVINNOW
‘'d40D 'D4dW HIZIVE :
* HYINONY ¥ YNOILOYHA . + WWISAG (310N sY 1d30)T] S3IONVHTIOL
NOLLJIHOS3q ON LHvd "ALD [ZENT]
ADOg 1IoMGT SABA 99651 ! 8
9let) DAjRA L9661 } ¢
19)8ED) 896G | I £
APOg 13ddny eATEA 69651 - i ¥
YNid S2"L-WWGIXLULLE MBI0G de)) pesH 184005 £8951 14 S
eag PR9S| 3 9
INN DuUlysng 68951 ! L
POY 8AeA 04691 3 B
ST 189G i ]
{UMOUS JON] AlUiassy ejpuey 14BS1 b Ol
M~
<




Valve Actuator Assembly

17066

Housing Tube (19055}
18429 Breather 1/8-n NPTF

Gas Spring (19056)
15694 Decal

O Ring (19057) 20 din7993

Piston (19058)

Guide (19058) E-DWR 30-2

Washer (19060) B118078

Rod 4” (19061)
Rod 6" (19062)
Rod 8” (19063)

O Ring 3156 (19064)

Washer (19065) B110078 NEI

O Ring (19066)
Adaptor (19067) ES,46
15687 M 18 P1, 5

O Ring (19068) 3081-127

15685 M 30 P,2

Seal Kit (19069)

3-93 48

MMV DAANARNIVVIDODOADAVODDNDONDVDDODVIVIVDOOOOVDODLOLOBLVLOLOVLBLOGS




R T L S LN e COE Rt TR T TR LA G PR R T “/Q,QKA
m&%‘*“a
_ o)
Q.v
o
TeSBl ittt | B ———
26 & 21 Avo .
k -]
“emes] iy 42 192100 ey
HR pevind i SELLTMIEN WU
IWB LN I WS i gE NMOHS SV WESSY
10 VIBE[,0N; N: Wt e SV WIS Ol
ABSY o W i
T WdAD
= MWL VA TV AV DN
l
|
}
1
I
1 .
i :
! |
' |
(3] R
{
/N
I
5SS X U785 UH XSH T 08 WZTE] T 1]
= > JITTIIT - Ao 1IN b9 [] Ld
¥ - TIve CFEZ ] 1 E
4¥3o TIVH kzisicts) I [4
U TESRT 8307 WIsod BUTET ! T _ 8562 SO MTRLNWNGD 0L NMVEISY 26 421
T zo:.&m.auc "ON 1dvd ALD | W3LT [in] NOTSTASE I 31D

:oE-__w Aewniyg




50

JBLL1 WGkd T 08 X bE 950H uElg _.mm__ | Ll
1dN +/E BNBA g GEES| 3 -]
WoNog AlBpuodes EQ16} i Sl
Hog-+ NseY) SE091 } j4%
(oDsBi4 psjeuag) /I .xlmI NN ¥802 ¥ £l
1 X &/1 . OH xeH og grel ) [ cl
|| 'S'S . b g SvELL | L1

JUBLIDIOM, UBD AJBpUODSS 08061 } [\

1dN &/t & NeH e|odIN OoEsE 3 [

BOS8| Wold Y 65 X v/ | 850H BOSeL } 8
¥/} ¢ OUeD 660H 16588 ! 3

BAJBA YO84D £2d8l 3 9

— ZJ1 | oddiN 05010 BEaL1 b 5

WNNSBA - iNssald obner) Y9601 1 s

2eg yeg 99801 3 [

_LdN @t & eel [ b F

S L BARA JoNeH eunsselqd 11891 3 1

0zZZH I uopdposeq "ON Mg ko | wey B uojsiaey [ oleq

d40LNHS AHVANOOD3S WNNDVIN

3-93

SQP000D0NANHOOOHGOGHGOONGTOOOARNOVHTIARVNIVNIOVNRI LR YBLTORRHIREP TS




e e e e e a A o A A ar & de 4 .:n.:C»-&b.ﬁCrceeee#-nv,pv.,”ﬂ'ﬂ_

393

51

¥/1 ¢ Bsoy GUED 15581 1 vl
$0581 W03 10,06 X pjE | - 8soH 60581 1 £l
{8l1} Woiy n) L9€ X ¥/E BSOH ureig LGLEL 1 Zt
_ LdN $/E eAEA ljeg BEEDL I L
wopog Kiepucoss 9161 ! ot
HOH-¥ 19%5e5) SE091 ! 6
[oBey_pejedos) /) XeH N ¥802 ¥ &
L X 2/t aH xeH yjog 6h2L ¥ Z
‘S8 b lleg SYELL I g
Wauwpiem Uey) Aepuooes 08061 ! S
winhoeA -~ 8inssaid ebnet +9601 i t
1e6g fleg 99801 1 £
1dN &/} | Jefdnog 6652 ! ]
2L | BABA JO|I0H eanssaig 12891 1 L
] uopduoseg ‘ON Hed ‘R [ way | o3 ] LojSiASY ] oEg

4401LNHS AHVANOOD3IS AHVANVIS




BRAKE SYSTEM
FINGER TIP CONTROL

Item P/N Qty. Description

1 12190 1 Reducer Bushing 1/2-1/4
2 11045 2 1/4 Close Nipple
3 11041 1 Flow Reguiator
4 9957 1 Tesa 1/4
5 15809 t Hose 1/4 X 72
6 15808 1 Bell Reducer 1/4 X 1/8
7 17504 1 1/8 NPT X .188 Male Connector
8 11156 1 Hose 1/4 X 15
g 11044 1 Bell Reducer 3/8 X 1/4
10 17503 1 Relief Valve
11 8619 1 Close Nipple 3/8
12 8223 1 Bushing 1/2 X 3/8
2 - 5 6 7
1 \ l
m L {3~~~ Attach to Brake Line

r{]— -

Customer Must
Supply Quick Couplers
For Tracter Hookup

SPARGER PIPE ASSEMBLY

item P/N Qty. Description

1 17402 1 Vibration Mount -

2 1635 1  Lockwasher 5/16

3 2586 1 Nut Hex 5/16 X 24

4 17364 1  Air Tube End Stand

5 4174 1 Locknut 1 1/2 NPT

6 10911 9  Rubber Sieeve

7 10953 11 Clamp

8 17361 1 Air Tube Weldment

9 10967 1 Sloeve
10 1249 2 Bolt, Hex Hd 1/2 X 1 1/4
11 1734 2 Locknut 1/2
12 17355 1 Air Cover Plate

13 6895 2  Clamp, T" Type

14 17369 1  Sparger Pressure Hose

NOTE: Holes In Pips
Toward Bottom Of
Tank With 3/4” Rubber
Overlap

3-83 52

PN VOV VLRNADAWY RV VIDOPVIVUIVOTIUVIOUVOUVUOUVIIVUUORHHIUOLHLEYES
=
L=l




L S T U P T O | B Y | T S A F B V- S, T




o

)

3
3 HYDRAULIC DRIVE

: Item P/N Qty. Description

E 1 15774 1 Hyd. Drive Mount R.H.
: 2 1694 2 Nut Hex 1/2

2 3 1638 2 Lockwasher 1/2

2 4 1600 4 Flat Washer 1/2

: 5 1692 2 Nut Hex 3/8

2 6 1598 2 Flat Washer 3/8

; 7 16020 1 Sprocket

- 8 15982 1 Sprocket

2 9 15984 1 Chain Double #50

; 10 15985 1 Chain, Connectors #50
2 11 1250 2 Bolt 1/2 X 1 1/2 Hex Hd.
g 12 2084 2 Nut 1/2 Serrated

- 13 8617 2 Boss O-Ring

2 14 8613 2 Elbow 1/2 X 90

: 15 11543 2  Tee 1/2

N 16 11303 2 Hose Hyd. 1/2 X 51
i 17 8604 1 Nipple 1/2 NPT

> 18 8605 1 Valve Check 1/2 NPT
> 19 10034 1 Hose Hyd. 1/2 X 18”
2 20 15908 1 Motor Hyd. Orbit

> 21 15781 1 Mount Motor

2 22 8155 1 Decal

23 15780 1 Shield Hyd. Mount

24 15777 1 Mount, Hyd. Drive L.H.
]

Wy T W T

3-93 54

?
#
¢
.




Bracket to
Weldon Tank
18489

Exhaust Manifold Assy.

55 - 3-93

i

¢

i

i

{

i

%

:

5
§
8
g

£
d

s
£

€
£
&
2
<
°
s
£
<
=
&
¢
€
e
¢
¢
.~
-4
&
.
e
s
-
.
')
.




Y W W W W W W W W R WD WDV DDDDIDDVIIDVIYIVDVVOIDOOSOOO0DDO DG

EXHAUST MANIFOLD ASSY.

2 3033 | Hex HD Bolt M10 X 25

4 1600 Washer, Flat 1/2

1 1249 Bolt Hex HD 1/2 X 1 1/4

1 2084 | Hex HD Nut Wizlock 1/2

1 18408 Rain Cap (Reworked) Assy 18555

1 18505 Pipe Flange weld

1 18480 Hose 77 Blk 3” ID

1 1186 Hex HD Bolt 5/16 - 1 1/4

2 2081 Hex HD Wiziock 5/16

1 18513 Brake, Rain Cap

1 15625 Gasket A
9 2. 15695 Clamp 86 - 91 '
8 2 18512 Plate U Bolt Assy 18510
7 4 1691 Nut Hex 5/16 Assy 18510
6 1 18488 Exhaust Tube Weld
5 2 18511 U Bolt Assy 18510
4 1 15691 Clamp 3 1/2 -9 - 16 Assy 18496
3 1 18489 Base Ref NA Assy 18496
2 1 18488 Bowl Ref #P020227 Assy 18496
1 1 18497 Cover Ref #P020648 Assy 18496

Item Qty. |Part No. “ Description
Tolerances (Except As Noted) Decimal = Fractional: =+ Angular =

BALZER MFG. CORP.

MOUNTAIN LAKE, MN 56159

PHONE 427-3133

xme Exhaust Manifold Assy

Material Scale
Drawn By Date
Ch. By
Date Revision Eco | Sups. 18487




1500 - 4800 Injection System

' PROCIIRIFTRONOONIINITRIAICFPPRELEREL 2 EPL e .2 2 o

- o



(umoug JON) Jog [PaUM L9121
: {umoys 10N) GNH 21T
v_cm_m_ﬁmasﬁﬁ m_u:_awwome

o
('S'N) Ioweljag uosualX3 26¥9L 801 & Bnig adid 0811 1 uly jeaupm ebnen zesgl  ee
B/S JOUSEMNIOT O¥91  L0) pIOJUEN OF2EL 0L 2/l Jsusemyoo BE9L  6E
8/5 OH ¥eH N 9691 90} spisINg - 8soH 10108lu| §961 1 2/ GH %aH N p69L  ZE
SHD 2 X ¥/ QH X¥°H Nog 2% S0k PIN — @50l 10108lUt 88611 Z/k £ X 2/t wegn bs 6g591 98
{Bunioo) #/1 QH XeH INN 0ZLF O |uay - esoy Jopslul 961 69 ameyd Bunjunol ggs9l  SE
uid 1ond dwerp Buuds  f9021 €08 dwe;n esoy €660 89 §/S JaUSEMYD0T 0¥l tE
f/2 JoYsemyooT ZP9L 201 (oo dop) 91/ AH XeH N Gi¥2 L9 8/S 'OH XoH N 960} €%
8/ OH XeH NN 8691 101 £ X 91/ QH SsnuL ‘yog S0S1 99 S X 8/G Wog-n bS 809 ZE
SHO ¥ X 2/1 OQH X8H ‘o8 €8s¢ 00} Z/L QH XeH NN 691 Buisn siojep srowsy, 1BORQ €983 1€
o/L Jaysemd0l 8E3L 66 Zf1 Jaysemyoo] BES] 1eyoeig podsues] 962Zzi  0S
2/t OH XoH NN 9691 86 2/t 1eld Jeysem 0091 laoedg sepunhn K281 62
IUNOW 3UBUS +9021 /6 SHO g/l 2 X 2fL QH XeH ‘wog +S2L  S9 p/e QH XeH N 1691 82
uid feey 8902¢ 98 2 X g/ ondg jesiyD 29611 v9 v/e JBusemyoOT 1491 /T
SHE ¥/6 2 X 8fL OH X8H Hog ¥2S2  G6 eqnL Jopelul £96Ll E9 vig Nog-n ‘bs 10831 o2
9z — b/l WezZ 9sea)) 0822  +6 8/L QH ¥aH N 8681 29 , unop Jeg ool £1£91  S2
pod Buudg 1021 €6 8/4 laysemyool g9l 19 9L/S OH XSH N 1802 ¥2
dwein wonog S90zF 26 SHD € X 8/ GH X8H Yog LEEL 09 dwein edd vig8 €2
dwein doy 99021 16 p/e JousemdoO P9l 66 Z/b L X 9L/S M X8H Yo 2811 &2
ud dwep Buuds 690zk 06 3 v/e QH XeH N 2694 89 B/g Jeusemield go9l 12
p/e w4 ‘1eusems €091 68 SHD 2/l £ X ¥/E QH X8H log 0gse IS 8/G 1BUSEMNOOT O¥SE 02
BupiooT) v/e aH XeH ‘NN 241 88 doj 'sleld Bununow 86611  OS 8/ aH XeH N 9691 61 3
S HD 9 X8/ aH XoH 'Hog 918z /8 wonog 'eeld Bununow 096411 85 Z X 8/ QH ¥8H ‘Wog 162+ B
Bugsen dwep Bundg zl024 98 yuByS 1964k PG "H unow sopefu s259L AL
Supds Q081 S8 Z/ QH ¥8H ‘NN 802 €S ‘H'H unopy ropeluj 92591 9L
duwer) wewnsnipy €/021  v8 g X ¢/hog mold 0852 25 8z — ¥/} W87 9822  Si
ajuy 9 feg opalul 9vELY deamg b2 £0091 Lbnuyool eLLL b
apuy $-2 "MS Jeg Jopslul 180ZL €8 doamg .02 S6SSH 2/L 9 X | aH XeH lleg 08l £l
W2 MOYD GELEL doamg 0L £FBSL IS aqn) sbexuil 60E9} 2}
SO L MOYD e9bYL 28 dep aswai) £9251 0% dip ud seH 6S0LL  Lb
0z obueid £559) 9l - /€ S§Sen X8H 'INN £9121  6b .+ uid afexurt sig9L 0L
sbueid4 20IEL I8 L X 8L U I8W0D [p02 8Y g ¥ z lepunf] oneipAy 0294 6
leyser) sbueld szast 08 piS JBusemy ¥vEOL LY p/i - 8/g Buiysng Jeonpay 2986 8
91/ NN Buimy 1924 62 . auon Buueeg 09421 ¥/l D6 MOQI3 1S 1E9HL L
plojuel 19YSED BLISE 8L dnp Buesg ig9lgt  of /L 8SOH ONNePAH 1661 9
sleld 180D QBLS! L reas 651k SY Z¥ X ¥f1 8SOH OlneIpAH 6860} &
{syun <) weyD 96e9L 9L Walg SMBA L2121 b p/1 98l EYOLL ¥
8/t OH ¥8H N 2802  SL anH ¥ 1BaYM EISLL  EF p/1 edid onnespAH 9vzZL €
L X 8/g OH XeH ‘Jog 902} ¥ 0S8 X BF 8lIL TISLL v tfL Jodno) 9660+ T
2/l OH X8H NN ¥B9L €2 2L L X @/ aH %8 og [8S2 M #fy 9sOH MnespAH 0e6LL |
eweN Nd wey suweN Nid way aweN N/d way

WNNOVA 005t S1HVd HOLOArNI

3-93

e T T R N T L. S DR S DR N L A s . S O SN DO SO DU DR S A S L. ST D R SR SN LB S - - - L . NS T TR v




("'g'N} 1o18peG uoIsUS]
B/S 1aysemyony
8/S QH ¥8H ‘N
SHO 2 X ¥/} GH X8H ‘log
{Buppoo) $/L aH XaH NN
ud Joad dweyn Bundg
8/1 18ysemys0
8/ QH xeH NN
SHO ¥ X 2/1 OH X8H ‘log
Z/\ Jaysemyoo
Z/1 QH Xl NN
JUNOW yueyS
uld Jeay
GHD ¥/€ 2 X 8/L QH XoH ‘og
82 — ¥/| N8z ssealn
poy Buudg
dure;ny wonoeg
durers doy
ud dweyn Buudg
v/e 1Bl ‘reusem
(Buryoo) /e gH XeH N
¢ YD 9 X 8/ GH XeH ‘log
Bupsen dwep Bupdg
Bupdg
dwen uswisnipy
ajiuy g Jeg Joroalul
L +-2 'PIS Jeg Jojpsly|
«& BOYD
«LfL Loy
oz abuey
abuel4
19ysen) abue|4
94/G INN Bum
PIOHUE JoxsED
aleld 1800
{s3ur7 g) ureyn
B/€ aH X8H ‘N
I X 8/8 QH xeH ‘Wog
2/l QH xeH ‘INN
NI Y

26¥91
ovol
9691
Sese
0L21
£90¢1
42418
8691
£25¢
8eg9l
9691
¥ooe!
89021
yese
98ec
12021
S80c1
99021
65021
€051
L1l
g15¢
ei0ei
02021
£L021
ov6il
8021
GSIEL
69¥¥1
€859}
c0iel
geast
[2:7A8
61L51
02451
96691
2802
9021
$691

N/d

0] )
L0t
901
S0k
vol
€0}
20!
o1
oot
66
86
18
86
S8
¥6
£8
4
18
06
68
88
18
98
it
¥8

£8

c8

3:]
08
64
8L
L1
9L
5L
L
£l
we)j

uelg ‘eieid

2 Bnig edig

Projiueny

8pIsINg - a8soH J013[u

P -~ asoy Jojoaly|

Iae) - asoH 1opsly|

duwe|n ason

(1007 dot) 91/5 AH X8H NN

€ X 91/ QH ssni] ‘yog

2/l QH X8H ‘NN

2/l Jaysemioo]

e/} el 18ysem

SHO 2/1 2 X &/1 QH x8H ‘ned

2 X 8/, oqidg jesiyn

aqgn] Jopefu}

8/L OH X8H 1NN

8L JoYSEMBOOT

S HD € X 8/ QH ¥dH ‘og

F/E I8USEMD0Y

¥/e QH X8H ‘NN

SHD /L L X ¥/¢ OH x8H “Nog

do) ‘sield Bununop

wonogq ‘aeld Bununow

Jueyg

21 QH XaH N

¢ X 2/1 1108 mold

deamg _pe

deamg 02

daamg .9/

den aseain

9L - b/e apsed X8H NN

2L L X 8/1L ud Jano)

P/E 104seM

suon Buuesg

dngy Buueeg

eag

Wwa)g aaep

anH B (29l

05'8 X 81 &)

o/} L X 2/l OH XeH ‘Yog
oweN

toLg!
0811
oveet
69614
89611
19611
€560}
SLve
S0}
691
869}
009}
vsel
29611
£961 1
869}
29l
leel
W9l
2694
0252
6561} |
0961 |
196141
¥802
0852
£009}
G655
£v9s|
£925}
€912}
502
5891
09r2!
19121
6512t
Lz
e16.1
21841
1952

N/d

2l
¥
0L

68
89
49
99

S8
¥3
£9
c9
i9
09
gs
8S
L8
9
8g
Ps
€S
€5

82}
05
&¢
8
iv

9y
Sy
124
4
cr
54

wey|

ar A R L L Y N S U, e Y )

(UMOYS 1GN) 3108 188UM

{umoys 10N} GnH

ejpuidg

way jeeup ebnen

N‘._ | FAUSEMHYOOT]

2/l QH X8H NN

2/} € X 2/) wog-n ‘bs

81eld Sununop

8/S Jaysemyo0]

8/6 ‘QH XeH NN

S X 8/5 yog-n 'bs

.meD 2i0j8g sACWaY, [eo3(

NorIg Wodsuei)

lgoedg Japunin

b/e OH X8H N

v_..m 18 SBMYI0N

¥/e No0an ‘bs

JUNOW Jeq |00

91/8 OH X8H ‘INN

dwern adig

2L L X 91/ aH ¥aH “yog

8/ laysemery

B/ JBYSEMYOOT

8/¢ OH XeH NN

2 X 9/5 OH xeH 'lon

HT 'unop Jopeelu;

"H'H ‘unop 1009u

82 — ¥/I Wez

Wb U007

219X | QH x84 ‘Hog

aqny abeyury

dno ud seH

o} Uid afiesuny

8 X 2 J9punhD oneipAy

¥/1 - g/¢ Buysng Jeonpay

¥/ 06 moq|3 18

y/} asoH onnespAy

2% X ¥/l 8S0H opnepAH

#/L @sl

/1 adig onnepAy

$/1 ssidnon

¥/} 9SOH ODINEIPAH
sweN

WNNJVA 0522 S1HVd HOLO3ArNI

v

18121
ézizgl
c0e9!
cE991
8E91
¥691
6EG9L
SE591
0F91
9691
80€9!
£9821
95ee!
(3 24:14
L6391
81
2081
e1egl
1802
viee
811
2091
091
9691
!
61E91
8le9l
98¢e
6LL4
0sEl
60E91
6501t
S1e9L
o¥gol
2986
1E9L
L6611
68601
£roLt
68021
96601
0;20188

N/d

dr A

MmO NS WO OO fa e B o T B o I o R ]

— N M SO M~ D

ey

-t

'y

Y ALY B BE _gal

3-83

59




{umoys JON) uog [seum 29121
{umoys 10N) anH Zziegl

yuelg ‘sield [OLEL 32 ejpuids 20891 OF
(‘s'N) lopeyeq uoisusixg Zev9l 804 .2 Bnid adid oz8YF 1L wy [paup ebnen gesal  6¢
8/G IBUSEMYOOT Ob9L  ZOI : plOJiUeN 0F281 0L 2/) Jaysemyool] g9l 8%
8/5 OH xeH NN 9691 901 epIsNg - 9s0H Joelul 696LL 2/l aH X8H N 891 IS
SHO 2 X #/1 QW X8H ‘log §252  SOL PIN - 250H Joalu BIGILH Z/L € X &L wog-n bs 6£591 9%
' (Bupoo) /L OH X8H INN 0L} ¥04 1BWay - esoy Jopslup- /9611 69 © aleld Dugunopy <gs9L  S¢
,_, uid 10Md duen Buuds 19021 £01 dwer) esoq €560L 89 8/G JoUSEMMOOT ObAlL  ¥E
8/4 Jousemyd0] Zv9L 20l (4007 dol) 9L/c aQH XeH N Sib2 L9 §/S 'OH X34 NN 9691 €€
8/L OH xaH "IN 8581 |0l £ X 94/5 gH SsniL ‘Wog GOSL 99 S X 8/ Wog-n S g0E9Y 26
SHE ¥ X 2/1 GH X8H 108 €252 GOI Z/1 OQH x84 NN 1691 buisn aiojeg snowsy, [e08g E98ZY 1S
21 1Bysemyd0] 8ESL 66 2/l 1eysesio0T BE9L wyorig uodsuel] 952gl  Of
2/ OH XeH N 069L 86 2/1 el Joysem 0091 aoedg Jopulkn 1pzet 62
WUNOW YUBYS +9021 {6 SHO /L 2 X 2/ OH XoH 'Wog ¥S2k 69 b/E OH X8H N 2691 82
ud ey 8902+ 96 T X 8L oNds PsID 296LL  ¥9 bl JoysemyoOT 1991 /2
SHO $/€ 2 X 8/L (H X8H 08 252  S6 aqnl Jopelu| €961} €9 t/e Weg-n 'bS 0891 92
82 - ¥/l W9z oseal) 0822 b6 8/, Q4 X84 NN 8631 29 wnow Jeg (ool £1£91 62
poy Buudg 12021 €6 §/L oyseMHOOT ZHOL 19 91/S OH XBH N 1802 ¥E
dueipy wonog 59021 26 G HD £ X 8/L GH ¥8H ‘Nog 1eel 09 dwep sdid vieg €2
dweiy dol 99021 16 b/E JoysSEMHOOTY P91 65 Zib L X 91/S OH X34 Wog /811 22
ud durerny Bupds 9021 06 ¥/ OH X8H N /681 89 8/G Jsusemeld 2081 12
b/t 1el4 UBUSEM, €093 68 SHO Z/L £ X /e QH %8H Wog 0252 /S /g JBUSEMHOOT VBl 02
(Bupoo) v/e QH XeH WN L1 88 doy ‘eleid Bununow 6s8LL 93 8/5 OH XeH "N 969+ 61 2
S HD 9 X 8/6 GH X8H ‘log 9lsz /8 wonog ‘eleld Bununow 096LF  SS Z X 8/ QH XeH eg 162F 8l
Bunsen dwep Suudg gzo2t 98 NUBYS [9BEE  ¥S ‘HY ‘winow sowelul syzal 4L
Buudg o0z021 S8 Z/L OH X6H 1N 80T €S ‘WY unow Josluy yrzel 91
duer) aisnipy €024 8 ZX 2/ lod moid 08SZ 25 82 - ¥/L W87 SREZ S
: suy 9 Jeg Jopsiul 9v6LL desmg ,.v2 £O09L L INWA0T 8241 14"
aluy v-2 ‘pig Jeg sopalul teozl €8 deemg .02 6BSGL 2/L9% | QH %H ‘log 0sel €L
W2 BOYD SIS desmg 91 E¥9S1 IS oqn) eBeyun e0ggl 2
JSfL L ®ouD g9kpL 8 dep eseal £9z5L 0§ diyo uid JIBH BG0LL b
oz sbueld £6691 91 ~ ¢/ ense) xoH N €912L  6F .1 uld afewun siegl o
abueld 2oleL 18 Z/L L X BfL uld 18N0D H0Z B 8 ¥ 2 JepuiAn ogneipAd 0v29l 8
wsen ebueld szest 08 p/e Jousem Fv89lL It /I - g/g Buysng seonped 2986 9
91/ NN Bup 1921 B2 ‘ auc) Buuesg 09181 ¥/ 06 MOQ- 1S LE9EL L
PIOjUBY 19SBD 6LISI 8L dng Buuesg 19181 9F v/l esoH aneipAd /6611 9
8jeld JaA0D 0Zi61 AL g8 651} S 2¢ X ¥/1 9soH ouneipAd 6860, S
{squr o) uleyD osest oL welg oA LLIZL  pb p/l @8] €501l ¥
8/ OH XeH PN 2808 &L anH % |9sUM E1S.1  EF 181 X v/l edid JnespAH 02021 €
1 X 8/ GH xeH ‘llog 802l  tL 0S8 X BL &ML ZISLL 2 v/l sednon 98601 2
g/l OH X8H N ¥691 €2 Z/b L X2/l aH xeH og 8S2 LY /1 8504 JneipAY OEBYL |
atueN N/d  woy aweN N/d  wey WeN Nid  wey
INAONDVYA 008Y — 00CY — 0SEE SLHVd HO1O03aArNI -
[e2)
o)

SOOHNHOOORAMAOOAOLALAAMLNEOLEOOTONONSAEEANEEL O 0 0 6 8 6 m s e e e e






